a3

a .‘ _ | i ) '
o . l '
| g . CASE MODEL 210
| N COMPACT TRACTOR
| PRIOR TO S/N 9686282
; Parts Catalog No. A1258
ﬁ ) ’ Print Shop 2600 1-76 "W
| | n Yo,
| L \fj ) ] ,
.__“‘--ﬁ-:“-“ | ‘
\; - ' |
| T ¥
U
- :‘;‘ )
\\ | !',..;.ll
~ J ’ I
[N . f“'

AU - )
*a / R “ R B
4 i .
I
P '*
N "‘ K\‘
- |‘ ’ ‘t\ I * .
\ *ALPHABETICAL INDEX
%,
- °\ y .
L E - ENGINE SECTION
'PAGE GRID -
Air Cleaner. ... NETTETEIIRT ~5 AB Filter, Breather ..............
Battery..... DU S 49, - D8 Fiywheel ...... DA
Belt, Starter-Generator ....... 15_‘3_{/' B2 - FuelPump..................
Breather, Crankcase....... . 77 AB . Fuel Strainer ................
Camshaft............... e 7 AB Fuel System ............. .
Carburetor.................. 15-17 B2-B4 GasketKits ....... PR
ConnectingRod ............. 9 A0 Governor ...................
Crankshaft.................. . 9. A0 Muffier . .......... P
CyiinderBlock............... 11 A12 OilPan ......_. .
Cylinder Head ......:..... . .0Mn A2 PIStON. e
Electrical System ...... Tl 49-63 .Dg-D12 . Pulley, Clutch ............. ..
Engine Black & Attaching Parts . - *11 Al12 -, SparkPlug........ N
EngineMounts .............. 19 B6 Szarier-Generator ........... .
Exhaust Systemn ,.......... .. 5 AB Tank, Fuel .. ...... e ‘
N Thiottle Linkage .............
Valves™ . .. ...ooeieiii..
BASIC TRACTOR SECTION‘ N
. - v N
PAGE GRID \\
R N
Axle, Froht ................. 29 c2 . Model J21 Sleeve Hitch\.\. .....
Axle, Rear ... ... e .. 33-41 C12-Ci4 Model H13 Weight Box . ;... ..
Baffles & Shrouds ........... . 18 B2 Model H18 Counterweight ™,
Brakes ........ e, 37 c10 Brackets.......... ey
Decals .........vc0iininnn, B3 D12 Pulleys, Beltsand idlers . . .. ...
Efectrical System ... ......... 49-53 D8-D12 PulleyClutch .. ...... . . ... ..
Fenders .................... 27 B14 Seat, Operator's .. .......... .
Frame.............ouveen.. 25 B12 Steering Wheel & Gear .......
Gritle............ e, 25 Bi2 wocTailllamp. oo
Hiteh ............ e 43 - D2 “ToolBox ...................
Hood ......0 ... ..... 25 B12 Transmission................
Imptement Lift Lever ... s 43 D2 Wheels, Front & Rear ..... .
Model D8 Wheel Weights .- .. . 57 E2' _
q -
. -
5 -
.

PAGE GRID .
7 o A8
11 A12
15-17 B2-B4"
15 ' B2 -
15 B2 - .
13 - A4
11 A2
"5 A6 .
1 A12 .
9 A10
23 B10
. 49 D8
45.47 D4-D6
15 B2
19 B6
7 A8 X
PAGE GRID
B5 D14
59 E4
59 . E4
\ 33-35 CB-C8
N21-23 B8-B10
N, 27 B14
e ca
49, D8
27 Bl4
39-41 \ C12-C14
29 \ c2 -
\ B
\.
\\
N
\ -
LN I
-5 _|




GENERAL INFORMATION

Indexes )
This Parts Catalog is arranged for easy
identification of Genuine - CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical indexat

the rear of the Catalog gives the part num- -
bers and the pages on which they are de- -

scribed.

Illqstratlons

ANl parts are illustrated in "Exploded
Views" which show the individual parts in
their normal relationship toeach other. Re-
ference numbers are /used in the illustra-
tions. These numbers/correspond to those in

‘the "Reference Number' column and are fol--

lowed by the part number, description and
guantity required

‘Orders !

Orders shouldplainly speciff,r correctpart
*number, full description, quantity required,

- machine model and engine model, machine

and engine serial numbers, method of ship~
ment and shipping address.

Changes

When changes to the machine make itnec-
essary, revised pages for this book will be
issueéd. The revised pages will be issued with
the same page number as those they replace
and the "issue" number and date will be
advanced.

It is impersative that revised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure
to do so will lead to confusion and defeat the
purpose of the book,’

indented Desc‘ription"

‘Indented parts in the’ ‘descrlptlve' list'are a part of the preceding assembly or sub-assembly.
The quantity shown,in the "Number Required" column is the number of parts used on 2 ma-

" chine except where parts are‘indentedin descriptive list. In this case the quantity shown is the

number required fo% the precedmg assembly or sub-assembly,

PART NO.

DESCRIPTION | | REQ'D

REF,
A 55159 "CYLINDER ASSY -rear steering . .......-..ccunuues 1
28 A 56208 SOCKET ASSY -rearcylinder . .. .............. I |
20 A 55956 PLUG - adjusting, gsocketassy . . .............. »1
30 A 55957 SEAT -'socketball, .. ......... ¢t eenannna 2
31 A 56210 - BPRING -socket . . ............ ..., 1
32 A 56209 SEAT - socket spring . ...... Ve e e v et 1
33 G 45175 CLAMP ASSY -socket as8y. . ...« o v v v v vcnennan 1
' BOLT - 1/2" x 2-I4" N.F.hex. . . . . v e vt v uavnsan 1
34 PIN - cotter, 3716 x 3" . . ... ... it nnsnnenns A |
35 STUD - ball,socket & cylinder ,....... e e e 2
36 BOLT - 1/4" x 5/8" N.C.,hex, .. ... .. ... 4
31 LOCKWASHER = 1/4" SAE . . ... ... 0t ivnrmnnnes 4

Terms "Right Hand” and "Lefit Hand"

"Right Hand" and "Left Hand" sides of this machine are determmed by standmg at the rear
of the unit and facing in the direction of forward travel. .

TRACTOR MODEL AND B
SERIAL NUMBER

-

-

ENGINE MODEL SERIAL AND
: SPECIFICATION NUMBER

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

210 TRACTOR

K - 241 - A C20181 ENGINE
SPEC. NO. 46708D

numbers of

SERIAL NUMBERS

~the LIL'-lllplmn Capy,
I;. U8, Praper parts sdentifieation wxlI b ay

When ua[m.. this « \mIJ.,, notiee. the referenri- tn Serinl
VArlIus  camponents anted her

coaml histid n

By referring to Sernil nuin-




: CASE MODEL 210 COMPACT TRACI’T,Q.R-M

3
PR

AIR CLEANER S S ;
BN REF, PART NO, DESCRIPTI(E:N
A1 KC 237895 AIR CLEANER ASSEMBLYj(includes items 4,6 andlo) e e
2 129-_7409 NUT - WINE 3/8" NC  © 0 beeeeeaannnnnsnnnsmmnnnns
. 3 KO 275341 GASKET - air horn b h e s s e e ta et e e e et e
4 NSS COVER - air cleaner (Order KO237895) it i
5 A 70090 ELEMENT - air cleaner e u e st e e s re e s
. 6 NSS BASE - air ¢leaner (Order KO237895) e ar e s e
T 177 84  SCREW - fillikter head 10-32 X 5/16" «v v v ueoncasonn,
-8 193- . 6  WASHER - plain 3/16"- - s e evsevnnwluinieniiinnnn.,
9 . KO 237421 PRE-CLEANER '---r-s-.---o-.-!’;----.-ucc-n------.
\ /}0 KG 237423 GASKET -~ cover, air ¢leaner ... T gt
EXHAUST SYSTEM .o

-

LI T N T R T I ¥
- ‘

1. C 19053 MUFFLER - eXRAUSt . « « s s s s v s t-v s s s s 8 s u s v vosenorss
2“\C 19213 PIPE'-engiIIEEXhRUSt O.c---c-:v..-----------n-nl-
- 3  113- 207 BOLT - 3/8"x1"NChex......_'..........‘......_...
- 4 195- 525 WASHER - 3/8" plain R R K R T I T NI S
5 192- 21 LOCKWASHER 3/3”o---n-.nr--%ﬁ--o-.----.-o---c
6 129- 103 NUT -3/8"NCHeX essvvevcafevaionennsscBoseannn
. 7 111- 256 BOLT - 5/16" x 1- 1/4”roundheaﬁ3quareneckNC teveee s
8 C 19449 CLA.MP Inu.fﬂer'----....3......--....--..- . e
g  192- 20 LOCKWASHER - 5/16" E;‘
10 ,129— 102 NUT-S/],G"NCh&x '----a;;-‘u-lll..--ultlcl_-..‘l-o
’ | §
\ 1
< H 33
i 3 2
2
F;
I
|7
N
| §
- gg\a
-
T 7 iE
. 4
H
F2) 9 i
: ']
{
| o
“%f__ézﬂ_ﬂr__ﬂ,_k‘—
e T It -
e ST | °
T | ‘
’ |
|
!
!
Printed in U.S.A., | ’ " October 1975
- ) | ’ AN
]

-
s *
E

e Rl R el

B el T e L



L

1 129-
2 92-
3- KO
4 KO
5 KO
i} KO
7 KO
8 KO
9 KO
10 KO
i1 KO
14 KO
15 KO
18 KO
17 KO
18 KO
19 KO
20 RO
2l KO
22 EKOD
23 NsS
24  NSS
25 C
26 KO
26 KO
27 KO
28 v

CASE

" REF, PART NO,

409
4

275220

275143
231032
235048
235118
235117
235047
235631
275144

235826
235008

230170

235007-8
235011
235010
230011
240013
23P327

23086
275066
275067
235053

34346

Printed in U.S.A,

'MODEL 210 COMPACT. TRACTOR 7
. /"
CRANKCASE BREATHER'
DESCRIPTION ;o ! " REQ'D
NUT = 1/4" NCheX +euvuuucewnen. Yt te et 1
LOCKWASHER - 1/4" .. ... ...... Aeeisiniean,, Seve. 1
STUD - valve cover S e s e s it e e e 1
COVER = valVE 4o st e o v v euan Jo s ae s ennoa v e e e 1
SEAL - breather «...vuvvens.. free e eaas Ce e 1
GASKET - breather plate ..... I 1
FILTER - breather ....cu.... e e e e aneaan sewe 1
BAFFLE ~ breather e s vv s, . e i e e i, A |
REED - breather ......... ettt e e et aeca e 1
PLATE - breather L I ’i --------------- ke e s 1
GASKET - valve cover , e fe v e e, v e 1
; T K3
CAMSHAFT AND VALVES
VALVE - exhaust « v uv it innnneinnewensomen . I |
VALVE - intake «v.evvenvnnaloena,,,. eteeaiean. 1
INSERT - exhaust valve seat .. ........ e e e vese 1
GUIDE - valve v v v eseneeeen. R t e 2
SEAT - valve SPIiNg o e v v e vt v nnnn e venenns. veareees 2
SPRING - valve v i tiniiiitintarnneennennsaennn.. 2
RETAINER = valve SpPriNg. e v o c v v e v nsvoeennennnnn,. 2
LOCK - valve Tetailer « o v o v it ve s s e ne e snnnnn, . 4
LIFTER ASSEMBLY & v i v vvtnnnnrnsannnenennns Te.T 2
SCREW - tappet adjusting + v v v v n e v vevsnnven o, wee 1
LIFTER = valve oo imneeens R . |
CAMSHAFT ASSEMBLY 4 ivirinnnnsnnn.. B |
SPACER - camshaft, 005 -+ v v e v e vnnnnnnnn.. e v.. UAR
SPACER - camshaft, 010" o o . vt i i e nnnnnnn... UAR
PIN - camszshaft + v v v ace v B T cecas P |
SPRING = ACTUALING = = e = s v v e ennornnn. e e 1
October 1975

,
s
N



. ' /

Printed in U,S. A, Qctober 1975

\

CASE MODEL 210 COMPACT "TRACTOR
CRANKSHAFT.PISTON — CONNECTING ROD

REF, PART NO, DESCRIPTION . REQ'D

1  NsSS PISTON AND ROD ASSEMBLY (Std. 5i2€) « - -vvuveunaen. 1

2 KO 235287 -+  RING®SET - piston (For oversize, see item 16) ........ 1
.3 NS§ | RING - top compression -« -veeuecnnnnennn... . 1
4 NSs . RING - 2nd compression (Includes expander) « ... ... 1

5 NS5 RING - oil (Includes expander) +.... L |

6 KOA 235611 PISTON ASSEMBLY (For oversize, see item > e |

7 KO 235004 * RETAINER - Diston pin  « s s e e s o v vwsmnnnseennn . 2

. 8 NSS ) PIN - piston s e vovemieiinne i nnnnnnnnennnn. .1
9 NS PISTON « « - - - e Ce it irieenaan. .1

10 - KOA 235139 - CONNECTING ROD AND ASSEMBLY (For undersize,

seeitem 1B) < - cv it it it e e, 1

11 KO 235003 WASHER - special «...... me e Ch e . 9

12 92- 8 LOCKWASHER ++ t« vt ennnsernuenannnnannn.. o
13 22698 SCREW - cap, lconnecting rod + .+ + s . . fr e e 2
14 Nss * ROD - comngeting s ieeana.. |
"15  KOA 235567  PISTON ASSEMBLEL .003" oversize (use std, ring set) « . ... 1
15 KOA 235569 PISTON ASSEMB ~ 010" oversize R L I 1.

15 KOA 235571 PISTON ASSEMBLY - .020" OVEL'SIZE o e e s nwvwsnn B, 1

15 + KOA 235616 PISTON ASSEMBLY -~ ,030' OVErSiZe « >« e vvovunsnnnes. 1

16 KO 235288  RING SET - piston - .010" OVELSiZe «« rv e s s ennnnn.. R |
16 KO 235289 RING SET - piston .020" oversize .« ... L 1
16 KO 235290  RING SET - piston .030" OVersize - s« « e ev v vsnunonnnne. 1

17 KO -235573° DPIN - piston, ,005" oversize +.cci et i, 1

18 ¢ 18101 CONNECTING ROD ASSEMBLY ~ ,010" Undersize « .« ««-. .. 1

19 R 16287 OIL SEAL - crankshaft rear «-.va--... creee i, 1

20 - 40035 * BEARING - crankshaff ball =« ssosvenn... Peseeeseas 2

21 W 9063-5 KEY - 1/4" 3q. x 3/4" (Pump Coupling) =« - - - - R T |

22 KO 236364 CRANKSHAFT .:«:-..... e eee e, e ]
oo 23 A 21001 KEY - flat 3/16" x 3/16' x 1-3/8" (Flywheel) «»s:vevevaen ]
» . 24 C 18097  OIL SEAL - crankshaft front « « « s oo e s vuann.. SO |
25 195- 541 WASHER ~ 5/8" @t e v ii e in et ennoranenn. e 1
26  131- 301 NUT - special Marsden 5/8" NF «+ s aosnvuan.n veee e |

!
i
Ve
!



o

3 él
-« 4 '
, ) F_A“SE MODEL 210 COMPACT TRACTOR 1
ENGINE BLOCK AND ATTAGCHING PARTS .
PR " - o
. REF. PART NO. ) -~ DESCRIPTION® - REQ'D
R « 1 C 21814  SPACER - cylinder head -« -eeveee.. et erriciicamnaa B
) 2 KO 270158  BOLT.- cylinder head 3/8 x 1-1/2" NCheX o+ -vcveesveeness 3
' 3 KO 270889  WASHER - cylinder head bolt = .. c.... ettt rnecnaens O
4 KO 236675, HEAD - cylinder T
. 5 KO 297658 GASKET. - head I T |
' : ' 7 KoOA 237811 BLOCK ASSEMBLY - cylinder, mini (includes camshaft
. o . - assembly, piston assembly, ring set, one main bearing, valves,
. . rod assembly, governor gear agsembly and cross shaft) ... 1
\ . 8 KOA 237694  BLOCK ASSEMBLY - cylinder, short (includes camshaft ass'y -
’ crankshaft and seals, piston assembly, ring set, main bear-
. ings; jplate and gasket, rod assembly, valves, governor gear
: - 5 assembly and cross Shaft] «eeeveevnvceroacnnnsnas 1
9 KO- 230170 INSERT - exhaUSt VAIVE 4 v ot e s naovnncmnneennenasas 1
- 100 KO 23500%-S GUIDE - valve +vvnnrnncnsduenn- cr st aernaa et 2
11 KO  235125-5 SHAFT - Stub ZOVETNOr ++ s esssouvnsannonnnannnnn 1
12 C 18103 BEARING - heedle, governor shaft « v -tveeeannnnnna. 1
13 41- ]_8"PLUG-expansiﬂn----....,..-.-..-..-.---........ 1
14 113~ 409 " BOLT - 3/8" x1-1/4" NC-hexplated ««vvs-evuvensuernan. 4
15 92- B LOCKWASHER - 3/8" plattd « « e vv s o v mvnevnsenennnnans 4
) 16 KO 235025 GASKET - camshaft cover +««seeneann. S R T |
17 KO 235026 COVER - camshaft SEar « « « o s o s o v vvnuannunacennnenn. 1
18 92- 4 LOCKWASHER - 1/4" plated +++vcaa... ceeieaereea.. 4
19 13- 48 - BOLT - 1/4"x1/2"'NCoplated +ocoeveronncnsnnonan. « 4
20 KO °235353 GASKET -~ QIl DAIL o % e v s v s v v s 20406 o aenntannmonsacanna 1
23 C 22659 BASE ~oilpan = ««cs=aea- T U |
26 C 14399 ¢ PLUG - 0ildrain «ssece st vrennorsoseervocnennna 1
27 R 16287 OILSEAL - crankshaft rear s+« s s s s e ossvansnaranaaves 1
28 40035 BEARING - crankshaft Ball « .« e v e v v v s s asovsvnonnns 2
29 KO 235797 GASKET -bearingplate -« «eeevereensonnenanannnnas 1
29 KO 235070  GASKET - shim, 010" ...... e 1 72N 4
30 205- 27 PLUG - button, timing hole .. _ ... Yo a e O S
31 ¢ 22700 PLATE - Dearing . ... .iuoveiuesonnnnnnnneneenan A ¢
32 92- 6 LOCKWASHER - 3/8"plated . ....00ovevnvrnnnnceneos 4
33 113- 207 BOLT - 3/8" x 1" NCplated + o v vuvnwsovnernoenemen., &
4 C 18087;,, OIL SEAL - crankshaftfront ........... e ra e 1
35 KO 235818 TFLYWHEEL ....vvvuivencvrnneenentionnencaenns, 1
36  195- 545 WASHER - special, plated. ...... i r e B |
37 131- 309 NUT - special, Marsden . . . - . v o it cineenueeonnannnas 1
g C 14053 DIPSTICK ASSEMBLY .. ... v:eenuens O |
3 A 27365 MO"RING - dipstick & ou e nnnnan.. e
42 KO 235748 STRBAP - LIftINE v v v v et aemsnnnsnsononenneennens 1
43 . C 18814 NIPPLE - oil drain extension ..., ,... 0 voeeoneeean., 1
4 C 14906 GASKET ~ plug, 0il drail o v v e v v s vie e e v n e aesnmanenn .. 1
45 221- 1412 ELBOW - street ..ot eennennrenns B A |
46 129- 143 NUT - 3/8"NC hex, jam .. ....evuuua. A
47 129- 103 NUT - 3/8"NChex .u..vwwvuennn. I
48  92- 6 LOCKWASHER - 3/8" ......... “easeraearssneea.. 9
43 KO 237277 STUD - cylinder head- ..... s e s e eaaasas st &
-
' //
- ) - Printed in U.S.A, “ ™ Qctober 1975




/'AW:\

- - > - e

-

" CASE MODEL 210 COMPACT. TRACTOR
. ENGINE GASKET AND SEAL KIT
- " ) . o 'a‘
REF. PART NO, ' DESCRIPTION - " REQD
1 KO 237727 KIT ~ engine gasket .o ev e s onvaodioncennesonnesmesa 1
2 R 16287 "BEAL -icrankshaft, rear  ii.aeieececinaanendas 1
3 KO 235025 GASKET - camshaft cover R
4 KO 235353 GASK.ET-oilpan....u...................‘...’..l 1
5 KO 235757 - GASKET - bearing plate « v« v v v i vinnanasonsee B
3 KO 235070 GASKET - shim (010" ...ttt inrncnvrnennnnase UAR
& C 18097 SEAL - crankshaft, front ... . eeeegeanennconsan 1
5V 34423 + GASKET ; Breaker COVEr -« v v eesnessvoensnnoneana 1,
*8 C 23108 GASKET - carburetor flange . . vvcvueocuveceinnaaas 1
9 C 22738 GASKET - fuel pump flANZE 2 v e v v v vevenaveaeannnns 1
10 KO 275341 . GASKET - carburetor air horn =+ v v vt ncvevenonnnes 1
11 KO 235648 GASKET - breather plate . ...suuereaiantnnaaens 1
.12 KO 275144 GASKET - valve COVET W euveneueneansanncnsnase 1
13. ¢C 10372 . GASKET -eXBAUSt « s v v v v v e v oo nevoneonenennns 1
14 KO 235057 GASKET ~pan (notused) ........vvennmemnnnanans 1
1% XO 237658 GASKET - cylinder head T
.16- KO 231082 SEAL - breather . ... .. ..., s treaaneeaans ee 1
gﬁ‘fﬂl)’@&; KO 237064 " GASKET - oil fill tube (usedon 14 HP) . . ... . vuyuny ~1
-, . \ . } & -
. //
- \
2 - M c‘--‘
;‘%:
o ,'"'
4"{/
) ] ./ )
r . "/-' ] '
- /' . e
Printed in U.S.A. : " - October 1975
o~ ) 4 “

A

Bivel
Tagrfed ¢
by N

e
kT




14

2
b

CASE MODEL 210 COMPACT TRACTOR

REF. PART NO,

1 C
2 §2-
3 18-
4 KO
5 KO
8 KO
7T C

8  193-
9  92-
10 175~
11 KO
12 13-
13~ 92-
14 KO
15 C
16 113-
17 192-
18 195-
19 129-
1 <

2 ..C

3 .C

4 214-
5 v

6 192-
7 113-
8  KOa
9 7

18989
4

48
237520
235652
235207

14345
107
.4
436

235901

410

4

235054
19021
118
20
521

102

23049
23108
10678
251
34404
20
103
235845
412
28
275341
22738
10657
14157
17574
16363
11528
11545
16796
215
504
14690

Printed in U,S.A,

BAFFLES AND SHROUDS

Sy
DESCRIPTION .. . REQ'D
DEFLECTOR - engineajr “ " " ***.""*"*"* "“"""<l' 1
LOCKWASHER ~ 1/4" zinc plated * - - » * - TTTAt e g
BOLT - 1/4" x 1/2"" NC hex, zint Plated ............. e 3
BAFFLE - cylinder head .,.............. Ca e .1
BAFFLE - carburetor side air ........ P e e s e 1.
PULLEY-starter................._............. 1
BELT - drive, starter-generator - .. .ue...... D |
WASHER - 1/4" zinc plated - ... St e eaneaa el 4
LOCKWASHER ~ 1/4" zinc plated -« « e vouun... . |
SCREW - 1/4" x 5/8" NC truss head Phillips, zine plated -+ .. 4
HOUSING - blOWET -« vs v v vnenncn. e senaaeaa.. |
BOLT - 1/4" x 3/4" NC hex, zinc plated « » « + o« o o v 0o wen. . 4
LOCKWASHER - 1/4" zinc plated » = «« -« « « « treaecean., 4
BAF‘FLE_cy]_inder LR R N I N I T T R I I 1
SUPPORT - engine air deflector «eo«-.. L cee 1
BOLT - 5/18"x5/8" " NChex +eessecann. B
LOCKWASHER - 5/186" R T T T
WASHER -.5/16" plain -« +% < eveunaivan,. I |
NUT - 5/16" NC HEX oo vwnmann D I |
« FUEL SYSTEM / o
CARBURETOR ASSEMBLY =  «+ ... e e, R |
GASKET - carburetor flange ««««.-... L I S se 1
ELBOW - fuel pump and,carburetor - s eoesevssnnn.. - 3
CLAMP ~hOSE « v vt o eenncuncunns et et e e . 4
HOSE - carburetor 5-1/5" « v s e vevnvnvvns. ceteaa . 1
LQCKWASHER_5/15".‘..........! ...... teteenar. 2
BOLT - 5/16" X 1" NC heX » e+ oo eecenn.. srr e e, 2
PUMP - fuel, 10 h,p. (Repairs page 17) e meresiraanan, ]
SCREW - 1/4" x 3/4" NC fillister head =« -+ s« o ae s ceseas 2
LOCKWASHER ~ 1/4" = v v fnsansnmnennnn. R .o 2
GASKET - air horn = = = « « Ne e r e e st aaae e * e e e s e 1
GASKET - fuel pump mounting  » # « s e s v v e e s vuann.. . 1
ELBOW ASSEMBLY - fueltank « e s oo avecnoncunn .. -1
CLIP - fuel line e« = v .. LT T T 2
HOSE - fuel line 43" o v s ot i e e v an. L 1
TANK - fuel L ‘.’-........-' ....... 1
CAP - fuel tank (Includes inSert) = -« +vvesvsdorunna.. 1
INSERT..fue]_cap S e e s e e i T 1
STRAP - fuel tank mounting + - = =<« -« s . Ceeeereeaa. 2
SCREW - 1/4 x 1/2" NC round.head, machine, zinc plated » - .. _ 2
NUT - scuare 1/4" NCe v e v v oo mnnan et et L e e s 2
CUSHION_fueltank " s 4 e s e ee o, T 2
;

-

October 1975




C
KO
A
A
KO
A
KO
F
A
. KO
~ 10 KO
11 A-

00 I O EN a0 DN

13 Nss

15 A
F

NS5
NSS
NSS
NSS

LIk i
el A N
LS SN \3‘.‘{.’

12 NSs.

14 NS5 -

te

.

CASE MODEL 210 COMPACT TRACTOR 7

REF, PART NO,

23049
200380
72092
72077
200383
72099
200380
19892
72078
235448
235447
72103

72083
19892

C23049 CARBURETOR

DESCRIPTION REQ'D
CARBURETOR ASSEMEBLY R I T T
SPRING - tension, idle adjust. « v i v e, e DEPE |
SCREW - idle adjust .............. D |
NEEDLE - main fuel adjust P et eaae veeaeas R |
SPRING - main fuel adjust ..... e s e G eeea P |
NEEDLE-idIeadjust S e 1
SPRING ~ idle fuel adjust +.,....... et e e T |
PN -float .- .......... D e |
FLOAT - carburetor ...... |
BOWL - carburetor . ......... e e e et eeeea I |
SCREW AND GASKET ASSEMBLY - carburetor bowl ..... 1
KIT - carburetor repair ........ R I IR S AT S |
INLET NEEDLE AND SEAT ASSEMBLY ......v0..... 1
GASKET - bowlring .....o...... s e e e e e 1
GASKET - bowl baffle «vvu.o..o..... f e e e et e 1
GASKET - bowl SCTEW. v «-un. v aeanaa Pt eea 1
PIN-float ....5 i e ... e e s e e 1
FUEL PUMP .

230675 KIT- fuel pump for KOA235845 PUMD e s i vt eneana PP |
SPRING - fuel pump valve ....... fer e e, e 2
VALVE ......c..... e e e e da e aeaa. 2
GASKET - valve +...... S es e anan sheraeeaaaes. 1
DIAPHRAGM ASSEMBLY . .... Ceteianan e e .1
GASKET - fuel pump mounting .., . ... e o1

22738

Printed in U.S.A. )

October 1975



.
MYl

Printed in U.S.A;

October 1975

CASE MODEL 210 COMPACT TRACTOR 19
CHOKE. THROTTLE AND GOVERNOR
REF, PART NO, DESCRIPTION REQ'D
1 C 16449 CONTROL - throttle « « s« s L LI I A R, 1
2 C 12224 HANDLE - throttle control, black ««c+ssevnvoaann.. A |
3 C 16448 . CONTROL - choke R L AT P Pr ke e 1
4 C 14506 HANDLE - choke control, white « « « v v v e s sm s v s s s v annns 1
3 111- 1 BOLT - 10-24 x 1/2" round head, square neck +s+esosvave 2
] 192- 18 LOCKWASHER - #10 Std. plated .- - SRR e 2
7 129- 17 NUT - #10-24 plated <+« vt e e et e s it i i i nrnranns 2
8 KQOA 237653 LEVER - SOVEINOL + s s s s sesnransnncncnns |
9 113- 17 BOLT -1/4" x1-1/4" NC hex ..... v ee i e 2
10 195~ 518 WASHER - 1/4" plated » - - - - et et e s st a s 2
11 128~ 409 NUT = 1/4"heX + 4t v es snnenrnanesesnnanannane 1
12 KO 235496 SPRING - gOVEINOY s s s asseauensann. S 1
13 92- 4 LOCKWASHER - 1/4" plated -+ - - - v veuan.. etes e 1
14 C 18098 WASHER - thrust - -« - e s s e e n i u it it ittt in s 1
15 KO 275690 WASHER - WaAVY =+« ¢ s s 1o st e cs s e vonns ™ ononesss 1
16 HO 43034 CLAMP ~ swivel, WiTe@ ¢ « v e e e e v et e v s v ot i tncnnnsan 1
17 KO 235088 LEVER - speed control s s s e cesr e ionenesaa 1
18 KO 235085 SPACER - speed control bracket »+ s+ s e e s cr s e osanaa 1
19 KO 235084 BRACKET - high speed stop =« v v s v e e v e e e i oo .. 1
20 129- 37 NUT - #10-32 hex s+ a® o eeeenaenennennsnnns “eee 2
21 92- 3 - LOCKWASHER - 3/16" plated « <« vvemenreann N 1
22 C 23147 JOINT =ball s mcmvcucetoencnsesa 1
23 KO 235277 ROD = throttle + -+ == iiiaanriia., e 1
24 KO 235278  RING - retaining, throttle rod -+« --+4. I LI 1
25 KO 235478 BUSHING - governor crass shaft  + -+ e v e vs e IO 1
26 KO 237455 SHAFT ASSEMBLY - EUVEINOT CrOSS + = =« s s e s s a v vee . 1
27 V 34418 BEARING - needle governor shaft « «+ e eoveenean.. see 107
28  KOA 237031, GEAR ASSEMBLY - gOvernor «----s««==- R ceere 1
29 KO 235125-5 SHAFT - governor stub « e+ s e e eeeecuanennanas ceees 1,
30 C 18099 WASHER - governor stoppine ¢ -« - -« « e - avana. R T
31 Vv 344186 PIN - gOovernor stop « s« = =- e oeanenn R LI 1
32 KOA 237559 BRACKET - throttle cable «+ s s v oas L IR 1
33 Koa 2386919 BRACKET - choke cables s « s s s v - I I ter e 1
34 v 34421 SCREW - #10 x 3/8 " NC fillister head «s s ¢ vo v v cvsnnnns 1
35 C 21679 CLAMP - choke & throttle cable )._.) 1
ENGINE MOUNTING PLATE
1 C 17717 PLATE - engine mount LLH> » -« v e e v v i s i v niaesaannns 1
2 c 17718 PLATE - engine mount, RLH, . .....v0uunee-.- car e 1
3 C 18793 MOUNT - engine « v v e vevusan S e r s e e e 4
* 4 C 18794 WASHER - snubbing . -...... C e e b e e e 4
-5 151- 138 RIVET - pop 3/16" & v i ii it enennucnannenns e 6
6 113- 219 BOLT -3/8"x2"NChex +veinrencenann. fe e 4
7 192- 21 LOCKWASHER - 3/8" ..o iiertnnnaracaana. s e 4
8 193- 56 LOCKWASHER - 3/8" countersunk external tooth ........ 4
9 164- 50 BOLT - flat head, hex. socket ......... St ear e 4
o -



L2

20

CASE MODEL 210 COMPACT TRACTOR

PTO CLUTCH dl L ll\li<Illu(3 E

R
1 C
2 132-
3 C
4 C
' 5 132-
8 113~
7 195-
8 131-
g 195-
- 10 195~
11 °C
12 . 131-

1 A
2 C
3 c
4 353-
5 C
6 138-
i C
8 A
g 132-
10 132-
11- C
12 C
13 353-
14 C
15 C
16 131-
17 185-
18 195-
19 113-
20 C
{

EF. PART NO,
19362

46

- 189980

18825
48
207
126
118
104
525
21679
178

37247
20037
20035
462
20093
pld
200386
39519

Printed in U,S.A.

(USED PRIOR TO 5/N 9685953)

DESCRIPTION

ELEVER—CIUtCh LA BRI B B R I I
PIN - cotter 1/8" x 3/4" . ... ..
ROD -clutch --.... ... ...

RETAINER - clutchrod «....
PIN - cotter 1/8" x 1"
BOLT - 3/8" x 1" NC hex
WASHER - 5pacer ...
LOCKNUT - 3/8" NC hex
WASHER - 3/8"
WASHER - 3/8"
CLAMP - cable guide
LOCKNUT - 3/8" NC hex

(USED 5/N 9685953 AND AFTER)

KNOB -~ lever, PTO ....
LEVER - PTO engaging
ARM ASSEMBLY - PTO
BUSHING - lever, dash tower. ..
BUSHING - fliplock
PIN - roll 3/16 x 1", .

SPRING - Iever, PTO .........
WASHER - nylon . . i v e v eessoss
PIN - cotter 3/16 x1" ... e,
PIN - cotter 1/8 x 1" . . .o vn.
WASHER - nylon 3/8". . v vv s vs ...

SPRING - clutch rod ..
BUSHING - heyco .....
ROD - clutch
GUIDE - clutchrod ,.......
NUT - lack 3/8" n,c. hex ...
WASHER - 3/8'". .

L N R I )

WASHER - spacer (used on models without hyd. lift)
BOLT - 3/8x 1" NChex .....,. e

BUSHING -nylon ., ......

.......

L R N I T S Y
LT A N T T Y

PTO CLUTCH & LINKAGE -

October 1975

-~ _ REQ'D
et RIS |
R T
L I T a 1
..... et r e e h s 1
............ O
e r s st e e ... 2
........... P |
st i e e r e a e 2
P 1
f et r e s e s e A |
............ evesea 2
ca e emee e P |
C et e s meaee e “ea s aal
e e m e P |
....... e |
............. R |
........ B |
bt e as st e e e aaaa 1
B b e d e e st e 1
Gt e s e rt re e meanas .1
t et e et e e e 2
...... O |
........... s e s e man.l
f e s s ae . “saaena "
..... P r e it i
........ . 2
............... 2

21



N M o . —— — ——

~

CASE MODEL 210 COMPACT TRACTOR

REF, PART NO,

. C 19803
1 C 15721
2 C 18907
3 C' 15718
4 .164- 4Q
5 193- 76
6 C 14291
7 C 15515
8 C . 15557
9 C 22671
10 cC 23245
11 C 21596
12 NSS

12 NSS

13 ¢ 16786
14 F 59014
15 ¢ 18908
16 O - 2815N
17 C 18940
1 23506

18" C 23391
19 113- 207
20. 192- 21

C 19472

Printed in U.S.A.

CLUTCH ASSEMBLY (PTO)

DESCRIPTION )

CLUTCH ASSEMBLY - leSs ScTeen « s« oo
SCREEN_graSS L L R I N T
-HUB_clutch L T T TS
PLATE_clutch L I S T
BOLT - 5/16" x 3/4" NC flat head socket -« -
LOCKWASHER - 5/16" countersunk external toot
DISC-fTiCtiOH L I T T T T,
'WASHER-.spring--------------1--'--
WASHER—spacer.OEU" RN
PULLEY ASSEMBLY - clutch {includes disc) »
BEARING - cam and pulley »***+ssss s
WASHEEE—spacer,,ODS"

.
.

h

CAM - clutch (used prior to S/N 9685953 must service
with (2) C23033 cams and (1) C23506 arm  ««« o « «

CAM - clutch (used S/N 9665953 and after) must

service with (2) C23033 cams and (1) C23391 arm

SPRING - clutch load s+ tcerrveneannan.
R]:N’G_retaining L T T T T,
SPACER ~hub =+ creereacunsnnnnan.
WASHER - fan 17/32" s s v e st tnenennnnan
BOLT - 1/2" x 1-3/4"" NC hex L.H, threads = » «
ARM - engaging (used prior to S/N 9685953) « » *
ARM - engaging (used S/N 9685953 and after) * *
BOLT -~ 3/8" X 1" NChex ZP«*+roosevs-un

23

REQ'D

LOCKWASHER - 3/8" Vo tevvonnennsnnneenoannns
KIT - clutch stub shaft (includes items 2, 8,11, 14, 15,

16, 17200 19) v v onnonns Ceeeen

+ - ' . Octobér 1975 -

[

e i b e e e e by DO

EWHmDﬁHNNHH""H

[a>

—t




. 1. ' \‘

»

&

CASE MODEL 210 COMPACT TRACTOR

206
16239
16373
16374

319

102
16351

207

18733
1318
19283

18
101
20082

- HOOD,FRAME AND GRILLE

DESCRIPTION' o REQ'D
FRAME‘- main (used prior to 8/N 9685953) " 2"

FRAME - main (Used S/N 9685953 and after)
TRAY -battery - . ... .o, iivvenn.n. ., Nt et

1
1
1
SCREW « 5/16" x 1/2" whizlock (used prior to S/N 9685953)... 4
1
1
1
1

-------------

HOOD AND GRILLE ASSEMBLY (used prior to S/N 9685953) . .
HOOD AND GRILLE ASSEMBLY (used S/N 9685953 and after) .’
SPRING - hood latch (used prior to S/N 9685953) » s « « v » » « « »
LATCH - hood (used prior to §/N 9685953) ¢ + s e v s s e v v s v us

BOLT - #10 x 1/2"" NC round head, square neck (used prior to
S/N 9685958) « v t ¢t ain e uannsa

................ 2
LOCKWASHER - #10 (used prior to S/N 9685953).c» v e v v aa et 2
NUT - #10 NC hex (used prior to $/N 9685953) « » b+ eneuuo. 2
WASHER-7/32”zincpIated e s st e s s R 9"
CHANNEL - instrument panel iner ««ovveuusesonenen. 1
ROD - hood hinge e st s s, L “eraas 1
PIN - cotter 1/8" x 3/4"(used prior to §/N 9685053) « v v s e a s 1
SPACER - hood (used prior t0 8/N 9685953)s + ¢ o s e o e v o v s 1
BOLT - 1/4" x 1-1/4" NC round head, square neck (used prior -

to /N 9665953) ..... e e e e 1
LOCKNUT - 1/4" NCheX rsvoeaesean T |
PAD - foot LLH, + + s s s st v nnsnsusvnnrsns R TR 1
PAD - foot R.H, « « « - . N e s s usaneneen B |
BOLT - 5/16" x 7/8" NC hex R P IR 2
LOCKWASHER ~ 5/16" s -cvevvaan A h e st e r st eana 2
WASHER - 3/8"flat .« .v . ve.. St et Ceeaea 7
LOCKWASHER =~ 3/8" ... ivencesa. trrraenns Cesaas 7
BOLT-3/8”x3/4”NChex‘,................. ..... 4
STRAP - battery hpld down . ....... Che s Cresean 1
PIN-latch-. ..o vvnns.. e te et e e aas 2
SPRING - 1atch i vivvnnsvnnennas Cae e ta s e 2
PIN - roll 3/16” X 1-1/4" . . ieunennsn Cesa i aeees 2
NUT - 5/16" NCheX v s vuveuaa Ceher s eaaraeeense. 4

‘HINGE-frqme T et s et e e st aa e crs e 2
BOLT - 3/8"x1"NChex ...... e t e st nsea e 3
PIN - attachment . ...... e et s c et erenna “en s 2

" LOCKNUT - 1/2" - 20 NF jam v vwwea.. ceceasanass 2
LANYARD - hood v . euwveunnsnnnn Sass s ernnerrua 1
BOLT - 1/4"x3/4"NChex . v ot vu... et iamenaas . 2

LOCKWASHER ~'1/4" ... veuunaa. feteieceeraaaes. 2
NUT - 1/4" =20 heX ttnn e e innennncnnens cheeae. 2

LINER ~ hood -+ v v ave s e r e i R T T 1

October 1975



- A
FJ&W}&JW‘ P
& . .
- CASE ODEL 210 COMPACT TRACTOR 27 R
SEAT,.FENDERS AND TOOL TRAY . T
REF, PART NO, DESCRIPTION ‘ REQ'D
1 C 18996 SUPPORT - seat, front + v v et it e i n it st e . 1
2 C 16404 SUPPORT - Seat, rear secccrs e SR s s e s assa N 1
k| 113- 424 BOLT - 1/2 21" NC HEX *+ cenvvonveeonsnnninsnnenoes 4
4 C 17152 ~HINGE ASSEMBLY ~ Seat +srcvvenvorccrvresreranes 1
5 192- 23 LOCKWASHER ~ 1/2" ¢ c+ vevsuvsansas e saans ceeses 4
8 C 19417 . TRAY -t00l «saeosasvnusaa ch e eanear s B |
T C 16429 PIN-Seathinge ..o itieiineinesdinennnnedmanes 1 .
8 C 16129 SEAT - Operators. . oo eoeeuuannean siseeneaaseanas 10 .
4 C 15410 CUSHION - rubber 4w ev oo et enanncevoensannonnss . 8
10 195~ 2021 WASHER - 5/16 x 1-1/4" OD, zinc plated .0 .0 ... P e e 4 : ‘
11 113- 122 BOLT - 5/16 x1-1/2" ... ..un.n e se e i tear e 4
12 C 14534 BUMPER—Seat-...-o-.....---......-..--'- ------ Z \
13 121- 108 BOLT - 5/16 x 1/2" flange WHIiZIOCK  « v v e v o s ananss Te.. 10
14 C 16446, FENDER - LH. . . . st s ettt el it snsanncarasnnnnse +1 .
14 C 16447 FENDER-RH,.......... b sereaaan P |

. . .
Y . J T
' ) . A

+

’

' - .
.
o
%
]
o
M . F
x
X,
B B H
. . 3
o -
. [
1, 1,
¢ '
-
*> i
;
e -
! L
)
-
-
e
- . - -
L
-

- Printed il U.S,A. : ; Qctober 1975




CASE MODEL 210 COMPACT TRACTOR

29
FRONT AXLE
hEF PART NO, DESCRIPTION REQ'D
1 C 18812 TAXLE - front s s e 0t et ot ittt et aee e .. i
2 C 18777 SPINDLE -~ lefthand * *<«-°*«¢s s+ 4. LR R R R v = waaa 1
3 C 18779 SPINDLE -~ right hang» * *+ =+« « - vras e s e L
4 138- 95 PIN-T10ll =** "+ v 18 6cenuiannnrnsssonaes P .. 2
5 C 119086 WASHER - thrust L T T T * oA 4 -
6 219< 404 FITTmG - lube ---------------------------- .. 1
7 C 131086 COVER - lube fitting L I TR, e s w s e saa . 3
8 132~ 311 Pm'~c0&er5/32x1-1/4" T T 2
9 C 129%5 - WASHER - wheel spindle " ** s+ v e PRI R R R P 2
10 A 30881 WASHER-Wheelspacer L B R L T T 8
11 187- 1046 BOLT - 3/8" NC idented hex head *=»++»+ teresrena -1
12 C 14334 TIEROD »« v et otenenmnnnnnneeenn, em e R |
13 ¢ 12102 BALLJOINT - 1/2" RH, thread o+ -eeeesouansunnnnnns 2
14  192- 23 LOCKWASHER - 1/2" zinc plated « + s osesosn. sasreeay 3
15 129- 125 NUT - 1/2" NFhex RH. thread s o v e eeecunnsannsnnn. ]
16 C 13605 BALL JOINT - 1/2" L.H, thread » s s« e v o v o evnnnnnane. 2
17 129- 325 - NUT - 1/2" NF hex L.H, thread =« .- .. e ieesaa e 2
18 C 18786 ROD —»drag link « ca e oo n e . ettt ee st e 1
19 C 19009 PIN -~ axle i‘{Pt ............................... 1
20 219~ 17 FITTING GBe + v v veecmrnennnennnnnn ceeeasen. 2
FRONT AND REAR WHEELS

i . C 10263 WHEEL - rear, 5ol s eeevoannnrennnnnaa. P . 2
2 c 10314 BOLT - rear wheel o« e« s ea4 AR 10
3 C 12081 WHEEL - front «»«... Ceasen e tetasernana. D
4 219- 403 -, FITTING -Iube + s v e v e evnnsss S r ettt e e e 2
5] C 12110 BEARING - wheel, inner = «v o0 " r st e et .. 2
6 C 12111 BEARING - Wheel, OUteT = = ¢ o s v s a2 o st vuvenssnse e e 9
7 C 21682 CAP - plastic, front s e e vt vt ittt i et v ennennnns. 2
B A 70185 CAP - hub, rear (optional) --..«.. Crrr e e v e n . 2
g A 70062 CAP - hub front wheel (Optional) « v v o v e v v e vnnunnsenn, . 2

!

’ \\
N

Printed in U,S, A, , ' October 1975



g

CASE MODEL 210 jCOMPACT TRACTOR

N
STEERING GEA:R
REF. PART NO. ) DESCRIPTION - REQ'D
1 C 18016 "CAP - steering WHEEl « - . v vvunsanveernonnnanennsss 1
2 C ‘18014 WHEEL - steering e+ s s v 0 v . n. s e s s e s e s e PPN 1
3 131- 356 NUT - lock 5/8" R R R I e ar e 1
4 C 16200 ~BHAFT - steering  + v ecernerionnratennniinnnnns LI |
5 C 18992 SUPPORT - Steering gear '+ s« s s oo nsaatoueruacnnnns 1
6 C 14200 PIN -pivOt ¢« ¢ ¢t a s vt v s ot v s s asssnsaneans EICICIT . 1
7 C 14201 WASHER - shim +....0.4.. Ceas s st easaaean e 4
8  131- 1112  NUT - jam 3/4" «vveruennun.. e, 1.
9 195- 2021 WASHER ...+ .. e s as s e e ee s e s 1
10 192- 20 LOCKWASHER - 5/16" zinc plated .+ va ... P es e e s asaun 1
11 113- 103 BOLT - 5/16" X 7/8" NChEX v n e s ovennnessessonnss 1
12 C 18711 GEAR - SteeriNE a v v e e s vrionneureonserennnes s 1
13 113~ 206 _ q\BOLT - 3/8"X3/4"NCHhEX «enuueennsennonannas T 4
14 192 21 LOCKWASHER - 3/8" ...... Ch e st as s e veon 4
15 195- 2069 WASHER - 5/8" zinc pPlated .ttt i i e s i e ey 1
16 C 15086 BUSHING - flanged DYION v u s s v v e avesvennnnsanness 1
17 126- 186  KEY - Woodruff 3/16" 2 3/4" +.v..... et eeeenen 1
18 €. 16692 TUBE - steering v vuveva s srsa s sean e i e 1
19 . 219. 404 FITTING - lube 45° . . ... .. e b e e s s et s e v 2
20 C 12975 WASHER = 5/8" .+ iuitiiinnionntonnonanennnnnns 2
21 C 18017 CLIP - tinnerman {use with C18014 steering wheel) ...... 2

Printed in U,S,A., October 1975




32

LY

CASE MODEL 210 COMPACT TRACTOR 33

DRIVE PULLEYS, IDLERS AND JACKSHAFT

EF. PART NO. . DESCRIPTION

¥ B

Printed in U.5.A.

R REQ'D
1 cC 18579 PULLEY - engine - v -cvvoervuesavanaannaas e 1
2 W 5063-8§ KEY -~ square 1/2" X 3/4" o+ v viassecnntaaennnennsa 1
3 178- 858 SETSCREW -~ 8/168" X 3/8" « s+ s canenranaasnsssnnassa 5
4 C 19869 GUARD - helt s s s e e et v s s i n st nnanenannenss . 1
5 -113- 208 BOLT ~ 3/B8" X3/4" NChEX s eveerrstnoesaonsuonnsanns 8
6 192- 21 LOCKWASHER - 3/8" + ettt eanasnntoannnnn e 8
7 C 18974 BRACKET -~ drive idler mMoUNnting « « e s s s s v s v s e e nnnanno |
8 113- 209 BOLT - 3/8" XI21/2" NCHEX v e eovosannsoansannnnnns g
9 195- - 104 WASHER - 3/8" flat  «» o« « tarres e s e e Ceien s UAR
10 C 17164 KEEPER -belt v vvvvnenen b e e a e . 1
11 C 18966 PULLEY -idler, flat =t s v v e v veaeensas ee e Ceesen 1,
12 ¢ 18978 PULLEY - idler V-Eroove ««ceseenosrianvrasananess 1
13. 129~ 103 NUT - 3/8" NC HEX = e's e« v s s ssnonneeseanannnnon 2
14 C- 18969 ARM ~ belt tensionidler -+ .+ o e eeunan. . . 1
15 195- 541 ° WASHER - 5/8"flat  w s svensovetoneannnns Ceeana 1
16 132- 310 PIN - cotter 1/B"X 1" o e ennsnnoeaaennnnnsns vee s e 1
17 C 15672  PULLEY - idler, flat s e o nnssenconnneenanna. ceeean 1
18 195- 104 WASHER - 3/8"flat s can st smnvronnosenneas e 1
is C 18980 SPRING - idler «aavacscenaas et e vese e 1
20 C 18960 PULLEY - V-groove +aa.s. . v e s e 1
21  126- 16 EEY - Woodruff #0 o e v ettt e taen st encnnncrnnanen 2
22 111~ 202 BOLT - round head, square neck 5/16" X 3/4" «+cevvruas. 4
23 C 15514 FLANGETTE « vt cueeinensnenanss terreer et aerens 4
24 192~ | 20 LOCKWASHER = 5/18" + ¢ v aavuecnnns ctaan e vesaes 4
25 129- 102 NUT - 5/16"NCheX «eosarmunnn Pt e e e e 4
26 C 21681 BEARING - 3/4" bore «« -« -+, IR 2
2" C 21795 LOCKING COLLAR AND SETSCREW " = « =« v o s e s s e 2
28 C 18981 JACESHAFT oot va s onncrassnenas Ser st 1
20 ¢ 18968 PULLEY - V-groove «ceveuuesaons. e 1
80 C 19688  KEEPER ~Dbelt +sevvvcuunncnacenenns. et 1

Cetober 1975



34 E

e
o

e Y
e o b

15
16

00 -1 Lo

C
C
138~
C
195-
182-
113-

178-
126-

°

CASE MODEL 210 COMPACT TRACTOR

EF. PART NO,

18961
18964
. 96
15672
104
21
233
19553
17164
18397
1036
18918
18919
18960
858
16

Printed in U,S.A,

(./

/

CLUTCH, BELTS AND GUARD

DESCRIPTIOCN

SHAFT - clutch idler ...

LEVER - clutch
PIN - roll 3/16" x
PULLEY - clutch i

WASHER - 3/8" flat ,.,.

* s 8 = u a

dler. .

]
.

1
LRI
.
-

LOCKWASHER - 3/8" ....

BOLT - 3/8" x 1-3/4" NC hex

SPRING - clutch

KEEPER-belt ...........4

GUARD - belt

BELT - clutching

PULLEY - transaxle input

LI T T T R R N

SCREW - 1/4" x 1/2" self tapping
-BELT - tractor drive

- L ] » - - - . .

L L]

LI T TR TR 2
* % s = = = @

- .

-

.

a ®= w s =

- * - - - ] [ ] L] - - . . .

SETSCREW - 5/16" x 3/8" knurled cup point

- KEY - Woodruff #9

L T

LR R
S & s g unnesw
LR RS A R )
L R
LR B B
"% 4 s n s
LR B R I A ]
LR R N
L A L
LI R R ]
LR R A A ]
48 2 a0 aa
LRI R I )
aa 5 a & w s an
‘a aks s s 5w m .

_April 1973

REQ'D

R |
A |
A |
a1
‘UAR
. 1
L] 1
T |
. 1
- 1
. 4
- 1
. 1
L] 1
. 2
. 1



36

™
i
1
|
i
|
|
I
1
{
;

REF, PART NO.
1

NSS
2 126-
3 178-
4 C
5 195-
6 132-
(f L
8 131~
9 c
10 ¢
11 129-
12 C
13 C
14 C
15 C
16 132-
17 cC
18 C
1% 132-
20 C
.21 C
22 C

16
858
21994

104
46
32763
178
18988
18985
103
19552
18986
16379
18147
310
18983
12975
336
22048
21587
21584

Printed in U.S.A.

MODEL 210 COMPACT TRACTOR

a7
BRAKE ASSEMBLY
N a
DESCRIPTION REQ'D
DRUM - brake {on transaxle) (order kit below) cessensan .
KEY - Woodruff #9 ... .uvvnnrnnnnna St esaeraaaa

SETSCREW - 5/16" x 3/8" lmurled cup pomt Ces s renae

BAND ASSEMBLY - brake ...
_ WASHER - 3/8" flat .

PIN - cotter 1/8" x 3/4"
SPRING - compression
LOCKNUT - 3/8" NC hex
LINK - brake .......
LINK - clutch, forward
NUT - 3/8" NC hex ...

TURNBUCKLE - 3/8" hex NC

LINK - clutch, rear , .,
SPRING - brake lock ' ..

LEVER - brake lock .,...

PIN - cotter ,.,......

PEDAL ASSEMBLY - bra.ke/clutch ‘e

WASHER - brake shaft
PIN - cotter 1/8" x 3/4"

KIT -brake « o v o ne v e

DRUM - .........

=% 88+ 4 ae L L A R

---------------------

-------------------------

L R R I A )
-------------------------
-------------------------

October 1975

\ .
ol el el e e e el e - R R



E q ,
j . - N
. CASE MODEL 210 COMPACT TRACTOR 39
C 18956 TRANSAXLE
* REF, PART NO, DESCRIPTION REQ'D
1 C 19539 LEVER AND HOUSING ASSY. shift (Includes Ref, 2thru 7}« 1
2 C 11219 RING-Snap-----.... -------- % v e 2t enu o + s 8.8 1
i 3 35012 RING - guad, shift lever  +ssrseua S A et et n e eas .1
i 4 C 19324 PIN- shiftlever »eccesonr... Cereisedaiiiean 1
51 c - 11162 HoUsmG ~8hift lever » -+ v v v o v o s st oot amocnennnas 1-
6 C 11163 KEEPER - shift lever s« e s« e e e s s N e st a s 1
7 c 18957 LEVER - Shift s+ rerrraca. T 1
i} & C 11165 ROD ASSY. - shift (Includes Ref, 9 thru 12 and 24) <+ s s v 1
9 C 11166 SPRING = st 50t uroenansonse Cererasaana sseenee 9
]_ql 211~ 5 "BALL - steel RS L 2
11 ¢ 11167 FORK -~ shifter e» vt s satntvnnas R LR
12 C 11168 ROD - shifter (3rd and 4th) »+seeveaesvsvnan. s ]
13 C 11169 ROD ASSY. ~ shift {Includes Ref, 9,10, 11 and 14) «+« . srere 1
14 C 11170 ROD - shifter (1st - 2nd and rEVerse). s seane ae e 1
15 C 1M AXLE - transmission «sesss0n. trecirararaean cves B
16 C 11178 WASHER = thrust e« e+ v s v o o o « L S T R, “ e 5
17 13- 440 SCREW ~ 1/4" x 2-1/2" NC hex Cap s s s o o v « « RER ceees g
18" g2. 4 LOCKWASHER - 1/4" s van P v e b s aaaan “ st ssenaa |
19 € 19540 . GEAR-Ting st eeernncnenreaan Ceieereriaaaan e 1
20 C 11173 PIN - dtrive B a4 as sy s st a st s i e v, 1
21 C 11174 BLOCK - drive ss e st st avnmecacas Ces e s rasensaes 2
22 C 19546 PINION -bevel +» s 16 c 62 v vaenesa R L R ) 2
23 ¢ 19536  SHAFT AND GEAR ~ DraKe o+« s s s oo aneronnonsnnss 1
24. A . 11538 RmG_Snap $ % %8 44ttt e e I s e v 2
25 ¢ 11177 SHAFT AND BEARING ASSY, - pinion +% «« « « « Crassraaan 1
26 A 27287 BEARING - DINion « - » » s s ¢ e 'a s o aane « v st aesaanas 1
27 C 11179 GEAR ASSEMBLY - cluster «+vsas-a- Meerrrcesianaa ]
28 C 11180 BUSHING -~ cluster gear +sesavsau e e EEEE
29 C 11181 STOP - shifter » s s s esssenrvsnsaaa tesracairesaaan 1
30 C 11182 GASKET - case and cover esssose seea teare e 1
a1 cC 11183 GASKET - shift lever housing v+ o vs 0 vuos.. RIS e g
32 ¢ 11184 * GEAR - shifting (3rd and 4th) e es v s vvvnns.. seraanan 1
38 C 11185 GEAR - shifting {Ist - 2nd and reverse) «seseevasonenas 1
- 34 C 19547 GEAR - DeVEl * vt a ettt ittt st nanenonsnnnnnness 2
3B C 11187 GEAR -~ idler s+ssnveen. LI PP e
86 C 11188  GEAR ASSEMBLY - cluster (Includes two of Ref, 28) «vsnves 1
3 C | 11189 SPACER sesreatana. re e R I SER |
8 C 11222 BING -~ SNap essesceversnsaaans Cecss s veo 2
39 ¢ 11190 SHAFT - input T A s ev 1
40 ¢ 11191  GEAR - spur, input shaft « s+ .= «% .. R cee 1
41 C 11201 WASHER - thrust « »« « «« ot E e s s e et 3
42 C - 11192 SEAL AND RETAINER - oil (Igcludes ref, 45) s v e e cn s “-e 2
43 ¢ 11195 SEAL -0i]l +eeeuunes s ettt aaseas st e e ves 3
44 C 11194 PINION_Qutput.-.-...-...--.--.--..---.-.-’-..- 1
45 C 11193 GEAR—DUtp‘th L R I T T O, s a4 4w 1
A

Printed in U,8,A. ' _ April 1973

tvard .
, 1



CASE MODEL 210 COMPACT TRACTOR

REF, PART NO,

46
47
48
49
50
51
52
53
54
*55
56
57
58
59
60
61
62
B3
64
65
66
67
68
69
70
71
72

73 .

e

76

S

Q0ONNOROOAAA0OHAAAOTAAO»>AA0 > A

no
ot
1

126-
c
18%-

11196
19538
19537
412
53650
514

10314
1073

Printed in U,S.A,

- € 18956 TRANSAXLE

DESCRIPTION = \3

HOUSING - axle o vveeas ..

LI B I Y

m
3

COVER ASSY, - transaxle (Includes ref, 54, 55, 57, 59 & 63)- »

SCREW - 1/4'"" hex washer head - self tapping

CASE ASSY, - transaxle {Includes yef, 54, 55, BT & 63) + v a .
SCREW - 1/4 x 3/4" NC socket head s« e s s e esann
PIN - dowel s« « s a n s 24 L . s
SCREW - 5/16" X 7/81‘ NC hex ---------- . .. LY .

. PLUG - drain, magnetic «+sessousncnuvsnacs . .
LOCKWASHER-5/16”..........:....... teaus
BEARING.-- needle «.... “hr e et e e Naaeesas

. BEARING - needle ....'-..‘,.- ........... “hasene
BEA_RING-ba_]_I.-..;... ................ “ s sas
BEARING - needle «» ... C e D I
BEARING - ball +.c... S e e “ ek er e man e e e eaa
BEARING -needle  «es st ts oo vuennsncenss e s e
SEAL-0il csvvssnasnn Ce st e aasaa t e v et as e
WASHER - thrust « + « « o Nt h et e et e s ea e e
SHAFT AND PINION L
BEARING - ngedle ++vvevensana. e e cens
SHAFT -~ idler, reverse s aesa. dee e IR
SPACER - idler, reverse « s eseoeeasea. certeseenan
JIDLER - IrevVerse « s s e s s v osoeenes 4 r e s e a s i aan s .
GEAR - SPUr s s s .. e v e s s s e e s . . .
BEARING - thrust « s+« s s . .‘.' ............. S e
CARRIER. ASSY. - differential s+ s ot seesn “ee e
CARRIER ASSY. - differential s« «» oo ¢ 8 02 s 0 « v ra e e

BUSHING - carrier agsembly «ss o enason veasanan
”O”RING,-a:xlehougin_g I I I TSP SR
WASHER - thrust «..... S erserrererrean Ce e s s n e
WASHER - thrust ..., Nt et i e m e “saaa .
PLUG -pipe  sccveasn et et st
RACE ~thIUSt  « + viv o v e vnvnnenasenn cheeraaaiea.
WASHER <4 v v nerens eresaaa e Cereeaas
KNOB-ShiIt‘leVer ----.-...c-ooo---‘nn I..I.' []
BOOT - shiftlever «ocovevestorenonnns. Veneeaae
RING - boot mounting ++eveerrineaosannas trs i e
HUB - rear wheel B T T
SETSCREW « 3/8" X 1/2"NC S0C. reerrnensns seessaan
KEY - Woodruff #18 + c o 4 v s e s e oo v v nacoewse . c e e
BOLT - mounting, rear wheel ++vssoa. B

nnnnnnnnnn

October 1875

2

—

&QN»MHH‘FNNHHHNHMHMHHEHMHHHHNNHumaszNHHHN



L

CASE MODEL ‘210 COMPACT TRACTOR °

EF, PART NO,
C 188089
219- 404
C 17281

164- 42

C 17248
C 17250
13- 614
131- 178
10 138~ 2054
11 C 15564
12, 195- 521
13 C 17067
14 C 14525

1 Cc 13360
2 182- - 23
3 113- 424

Printed in U.S.A.

R
1
2
3
4 C 18811 °
5
6
7
8
]

IMPLEMENT LIFT

DESCRIPTION
LEVER ASSEMBLY - implement lift

.............

FITTING - IUDE 45° 2 s ¢ s c s s s s nsavssarsenvsonsonens
SPACER - latch « -2 ecessnssnsccsonssraas ceseen . 4
LIFT - latch o« s ¢ s ¢ n e s s navos sssonassnaannnsanass
SCREW - 5/16 x 1-1/4" flat head socket =« «

BRACKET - mounting top « s+
BRACKET - mounting bottom =« « .+ «
BOLT - 3/8x7/8" NChex «=«=s.

NUT - 10K 3/8"  +cuvevanonaaaaasssssncsesesnans

------------

PIN - spirol 5/16 x 1-3/4" +«+» .. R vesamenaan
SPRING - lift lever ««sscvaeses caaerrean sed et
WASHER - 3/8 X 11/16" OD st = revesanaroessnns e
ROD - lift 1eVer push «esseceseossanasassasss e
BUTTON = thuInlh + s » s ¢« s et s o aannssnsnavencnsnsesaan

DRAWBAR AND TOW HITCH

DRAWBAR «:ccs Teeare e

------

LOCKWASHER -~ 1/2" zinc plated «+ e s s cvaonens crereaa

BOLT - 1/2 x 1" NC h'Ex zinc plated

QOctober 1975




44

— e

/2,

i
W

W7
R

<

@

>0

5

(G @
N

- assembly for servicing all starters.

"

v

CASE MODEL 210 COMPACT TRACTOR
!

C16852 STARTER-GENERATOR
- {DELCO NUMBER 1101875!
(USE A 70202 FOR SERVICE/

"REF, PART NQ, DESCRIPTION R
1 R 15106 BOLT - through - -« st v vt s e oo tatononoenassasesen
2 A 43494 FEAME ASSEMBLY - commutator end s s eeveeovaaaan,
3 192- 20 LOCKWASHER - 5/16" ..... T
4 A 40702  KIT - stud (Includes items 16, 18and 19) « e v s v s o v ennn.
5 A 720390 HOIDER KIT = ground DTUSH = + o = ¢ o7 ¢ s « o v s 2 008 o s soes
6 A 72040 HOLDER XIT - insulated brush R TR I S,
7 A 72038 BRUSH ASSEMBLY s o t o 1t oo oo aanntonndnosnseennan
g R 15090 ARM - DruSh DTeSSUTE  « v v s s s s o ot o v ma v asscoresssa
«9 R 16161 SPRING - DruSh ATIIL  + » « s o s o oo a s o nsacunsoseesssa
10 A | 72042 = COIL ASSEMBLY - field R.H, +eveennsn TR
11 A 72048 STUD - armature terminal «« v tv s v nsurerancannn.
12 R 16147 ‘BUSHING - insulated, armature stud «+ s s v s vssnasenn.
13 A 41927 WASHER - armature stud D
14 125- 18 NUT ~ terminal 5tud 12-24 heX e v eevmen v v nvaass oo
15  192- 17 LOCKWASHER - terminal stud #12 + s e v v e v v vsvs v easn
16 R 16148 WASHER-inSUIated, field stud {Order A40702) «........
17 A 73043 COIL ASSEMBLY - field LLH. «+cacsennnannonsenaas
18 NSS STUD - field terminal (Order A40702) + e cvncavenswn.
19 R 15077 BUSHING - insulated, field stud {(Order A40702) « « v e v v nv.
20 A 25447 INSULATOR - field ¢0il + v c v v v nvavmensannsonnnnnes
21 A 40736 SHOE = POle o s o a s st amnseneboncnnnseensnnnness
22 A 40736 SHOE = POLlE ¢ = s o s s ot s nonsuanonsnnnnnssenasess
23 A . 43495 ARMATURE v vt e i ntnnconaenncensnnnnnnnnesns
24 126- 111 KEY - Woodruff, armatire -« . eve v et v cetatannnnens
25 A 42127 BCREW ~0lE v v v s v s vt nmrssaasoenneennnasnesesas
26  NSS BODY - starter, generator (Order C16852) + v v vucusna,
29 A 41558 SCREW -~ 10-32x 1/2"round head « + s+ v uoesvnnnnuann
29 A 44433 RETAINER ASSEMBLY - bearing « ... .. S et aa e
*30  NS8S GASKET - hall, drive end (order Ad4433)« « v e s v s v s a v s uu.
31 A 43356 BEARING - ball, driveend «--c.ccuiuiiieneiians.
32 A 72046 FRAME ASSEMBLY - dTive end s e vvvavoonananansa.
33 A 72047 SPACER -pulley « - innrnnroacusnnnns ce ot s e
34 C 14344 PULLEY - starter, generator drive -« .«sueeenseasss.
35 192- 118 LOCKWASHER - 11/16" plated  « e sovitneenmuannsas :
36 A 25546 NUT - armature shaft,driveend + . o .« v e v ine i i e
3 A 43498 RETAINER - grease .|. -......
*38 Nss SEAL-(orderA44433] Y

*Bearing retainer gasket and felt seal not reqyired. Order A44433 retainer
|

Printed in U.S.A.. October 1975

LI T 1

= s % a4 a . & 8 3 a =

o b e et e QO B R e b

485

mh,-wn—u:.-nml—*»*r—‘t\:t\amw--a-hmb-mt',

o



46

iz

SN

Wi

<

T

t.pcnq'mmvhcol\:r—-;u

40

CASE MODEL 210 COMPACT TRACTOR

PART NO,
R 15106
A 72104
R 15087
A 25461
A 72039
A 72040
A- 172038
R 15090
A 25423
A 72042
A 72048
R 16147
R 15079
129- 18
192- 17
R  -16148
A 72043
. N85

R 15077
A 25447
A 40736
A 40736
A 72041
126- 111
74- 610
N3S
173- 237
192- 18
A 44433
NSS

A 25441
A 72046
A 72047
C 14344
192- 26
A . 25546
A 43498
NS5
. NSS S,
A 40702

A70202 STARTER-GENERATOR

(DELCO NUMBER 1101970}

DESCRIPTION
BOLT - through {Includes washer) ..
FRAME ASSEMBLY - commutator end
RING - bearing retainer ...
BEARING - commutator end ball
~HOLDER KIT - ground brush =« -
HOLDER KIT - insulated brush
BRUSH ASSEMBLY -« ssvevas
ARM - brush pressure «-o.....
SPRING - brusharm .« +esaea.
COIL ASSEMBLY - field R.H, «v .
STUD - armature terminal « .. .
BUSHING - insulated, armature stud
WASHER - armature stud  « o « o,

.
» s = ¢

LOCKWASHER - terminal stud #12

WASHER - insulated, field stud - .

COIL ASSEMBLY - field L.H, .+ ..
STUD - field terminal (See Ref, 40)

NUT - terminal stud 12-24 hex v e

BUSHING - insulated, field stud (Order A40702)

INSULATOR -~ field cofl -+ s vaaeu.
SHOE - poley plain v« v« ..
SHOE - pole, noticed - -...
ARMATURE ++vve e,
KEY - Woodruff, armature .
SCREW - pole st v enuereas
BODY - starter, generator (Order A70

-« = s

- s 8 e % »

-----

L T L e e T

L A A L e e e e N ]

« s

LI ]

202)
SCREW - 10-32 X 1/2" rd, hd, o e v eo-

‘LOCKWASHER - 3/16" plated + e+ v v vusn.
RETAINER ASSEMBLY - bearing ...... .
GASKET - bearing retainer {order A44433) .
BEARING - ball, drive end .... e w e aaa

FRAME ASSEMBLY - drive'end . ., .
SPACER ~ pulley ... vevuasan.
PULLEY - starter, generator drive ,

LOCKWASHER -~ 11/16" plated .....
NUT - armature shaft, drive end . ...
RETAINER - grease « oo u.... e

SEAL - felt (order A44433) . ... ..

SPACER ~ armature shaft, inner .., .. .
KIT - stud (Includes items 16, 18 and 19)

*Bearing retainer gasket and felt seal not required.
Order A44433 retainer assembly for servicing all starters,

Printed in U,S8.A, .

L S Y

L T )
* 8 8 & & e & + »
LI

LI N T T
.
L 2 T T T TSSO

L O L T T T T S

=
3
w]

L L A T S T T,

Qctober 1975

-

$ & 2 & % & 3 &2 9 a

* . - - - - - L] . - . - L] - » [ ] »

P

h—t»—u—-ﬂ—iu—-t-b--»—nH.—-Hh-mwwmp—n-p—-b—tmHH»—gr—-u&.&-mHHHNNNHHHHHN

47



48

'
u
|

CASE MODEL 210 COMPACT TRACTOR

REF, PART NO.
1 C 19120
2 _C 17187
3 C 14565
> 4 C 14566
5 .C 18998
? 8 C 14553
7 A 70221
8 C 16852
8 A 70202
9 C 14537
10 C 17186
.B 50213
11 C ° 22571
12 C 18197
13 KO 231281
14 v 34426
15 C 17275
16 M 20007
17 A 27251
18 VvV 34433
19 KO 230722
20 C 18115
21 C 19055
22 223> 20
23 ¢ ' 21595
24 C 17763
. 25 C 19286
26 C 19287
27 C 18203
1 A 20965
2 B 50255
3 10934 -
4 A 40855
5 B 50223
6 B 50273
v 173- 73
i 8 193- 4
9 NSS 3
10 # NSS
11 B 50224
12 10927
13 NSS
14 B 50293
‘215 129- 105
_,) 16  192-° 23
17 10923
18 113- 209
- 19 192- 21
. 20 129- 103
21 A 34046
A 43182

Printed in U,S.A.

ELECTRICAL SYSTEM
&

DESCRIPTION p
HARNESS - wire, ., ... .00'ue ..
WIRE - ignition switch to solenoid {yellow 8"}
CABLE - battery to solenoid (red 10-1/2'Yy ..
CABLE - battery to ground (black 12" . .
SWITCH - strip '
SOLENOID - start ., ... 'uu'uersnneneenn ..
REGULATOR - voltage, 12 volt

STARTER - generator 12 V. (Repairs page45) Delco No. 1'1018'?5
1

STARTER - generator 12 V. {Repairs paged7) Delco No.
CONNECTOR - headlamp
LAMP ASSEMBLY - warning, generator indicator
BULB - generator indicator (red) ., .,.......
HEADLAMP ASSEMBLY - 12 Volt (Repairs page 51)
BATTERY ~ 12 volt
COIL - ignition 12 volt

COVER - breaker contacts
\WIRE - regulator ground to solenoid {(white 7'")
'‘SPARK PLUG - (Includes gasket)
GASKET - spark plug
CABLE - high tension
CONDENSER e i e e r e e
SWITCH - strip e e e s e m s e s b aasa
WIRE - solenoid to safety switch (black 17")
FUSE - 20 amp, (used in C19120 harness) ...
SWITCH - ignition
KEY -ignition .. . .................

* e« s 0w
- @ & e 4 s s s " 8 s e &

CONNECTOR - headlight extension .
WIRE - headlight extension . , .. .. e e eaas
WIRE - PTO switch to clutch switeh (black 14')

TAIL LAMP

LAMP ASSEMBLY - flood and tail .
MOLDING - lamp retaining
SCREW - molding
LAMP - sealed unit ,,., ...,
BULB - red 15 C.P. 12 volt
WIRE -switch .., .....0.iennnnnnnn..
BCREW - wire R .
WASHER - 1/4"lock ,.....
SWITCH ~ (see kit below). , , .
KNOB ~ switch {see kit below),
NUT - stiteh . ...
SPRING - terminal
BODY s e a e e e s

" TERMINAL - wire ..
NUT - 1/2" NC hex -
WASHER - 1/2" lock R
WASHER - bearing . .,.........0.00n....

BOLT - 3/8 x 1~1/2" NC hex, zinc plated . ..

LOCKWASHER - 3/8" zinc plated

NUT - 3/8" NC hex, zinc plated

BRACKET - mounting, tail lamp ... ... ... ... ..

KIT - switch (includes knob) « v\ oo vs oo 0700 C e

October 1975

a
[ S T R Y

v
.
.
B
.
a
«
.
.
L L
e+ 0+ 4 .
L

LI N R R R T TR

.
-
.
L]
.

- « s ®» ® 3
)
. .

s 8 v % 2 s & B & e a a

]

4 85 8 s & & 8 1 oa oo . " . oxoa .

L I L O R e T I T T

= B s 4 & 4 A4 + = - s ¥

e el R R I i ol e B (3 TP S S P U

o et e e e b b b b b b 2 B BT D Rt b e e e

o
8
vl

Pt b et

49



USED PRIOR TO 5/H 9685953

Y

(jA/SE/MQDEL 210 COMPACT TRACTOR

ELECTRICAL SYSTEM HARDWARE

EF. PART NO,

R
1 ¢
2 C
3 C
4 187-
5  131-
6  187-
Cc
T NSS
g8 C
9 C
10 C
11 113
12 193-
13 ° 195-
14 129-
15  111-
16 111-
17 129-
18 113-
19 193-
20 120-
21 C
22 129-
23 192-
24 169-
25  22-
26 187-
27 C
28 13-
29 192-
30 C
31 C
32 182-
33- C
34 129-
35  195-
36 C
37 129-
C

© 14060

17921
10836
o485
629
1047
22571

14305
14304
22573
103
29
520
102
202
108
101
102
70
122
14599
27

18
131
58
1844
18788
612
21
18999
17546
523
19254
S
513
19246

19521

Printed in U,5. 4,

‘WASHER - # 10 °

NUT-#10-32hex ..vevnvne

. DESCRIPTION .
NUT - backup 3/4" (iieevneoasnnssnosaannnena

NUT - escutcheon 3/4" [ .. veieinneenaraaaans
NUT -speed type "U" i s v s v v sncacenresanasss
SCREW #10 x 5/8" self-tapping hex, zinc plated ....
NUT - speed type "U" . 4 e v e it isincnearasns
SCREW - #8 x 1/2¥ self-tapping round head, phillips
HEADLAMP ASSEMBLY + v evunerancasnnes
RECEPTACLE - headlamp (order C22571) ..
BULB-headlamp .....0.. e neenna
GASKET - headlimp « e eveeeen-
LENS - headlamp... . e« .-« s

.
¢« s & o ® + x & 2
P T S L

BOLT - 5/16" x 1" NC hex, zinc plated. .
LOCKWASHER - 5/16" internal tooth . e
WASHER - 5/16" plain, zinc plated . ........
NUT - 5/16" NC hex, zinc plated « o v o« v o e s s nvenn ceene
BOLT - 5/16" x 3/4" NC, rd. hd., square neck (batt. positive).
BOLT - 1/4" x 3/4" NC, rd. hd., square neck {batt. negative) .
NUT - 1/4" NCHEX +ncrvvensecensannceinernns
BOLT - 5/16". x 3/4" NC hex, zinc plated .+ v« . .
LOCKWASHER - # 10 externaltooth <. ...
NUT = 5/16" NFhBX «uvvvenvaconnnaaseus
BRACKET - starter generator adjust ..... R
NUT-#10NFhex ........ cesenenarean
LOCKWASHER - #10 ... ..,....... i s .
SCREW - # 8 x 5/16" NC fillister head « « « = = « = - »
BOLT - 5/16" x 1/2" NC hex, self-tapping. » « <= » «
SCREW - # 10 x 1-1/2" UNF self-tapping ... ..
SUPPORT - starter generator ........
BOLT ~ 3/8" x3/4 " NCheXe..evua
LOCKWASHER - 3/8" . .. .uveu--s
SUPPORT - starter generator adjust
GROMMET - Wire " .o vveowvanns
SCREW - #10 x 7/8" binder head ..
WASHER - nylon 13/64" .....
NUT - #10-32 sqQuare ...s..«

B N L R )

HOLDER - strip switch . .....

[
LR T T T )

[
-
-
»
-
.
-
-

CLIP -wireholder ", . ve cveeann-

]

October 1995

3
o

T b o R GO W S BI B = PO D GO D D s b R e = B DO DD DD b DO i s



>

CASE MODEL 210 COMPACT TRACTOR

'BREAKER CONTACTS

REF, PART NO, DESCRIPTION _ REQ'D

)] NSS LEAD - breaker contact (Order from local supplier) » - » -+ -+ 1

2 KO 275182 CLIP - Wire - ----oeeeeaans e m st i e s raae e 1

3 v 34433 SCREW - # 10 x 3/8" round head, zinc plated » .+« ceeav... 4

4 v 34831 ROD - breaker contact push -« .04 -- R I IR AR 1 p

5 v 34426 COVER - breaker contact - e veaseeersrmuncunsna, N

. 6 v 34423 GASKET - cover Bk 4 s e e w e s e s mEe s sa s o e e e en 1

| B T 187~ 408 SCREW - #6 x 3/8” Self-.'tapping'- “ ok mawoaes oaeee P |

8 173- 224 SCREW - #8x 1/4" NC round' head + s vsessovernsarnnans 1

9  193- 5  LOCKWASHER - # B internal t0oth « -+ o v oo e o s enennnnans 1

10 KOA 220474  POINT SET -~ breaker contact «+ v« an. R LI I 1

i1 NS5 BRACKET - breaker contact .. .+.- see e |

Nl

DECALS

i 1 321- 2489 DECAL -hood LH, ++--«---. e e se bt am e sdanaae 1
5 2 321- 2498 ° DECAL -hood RH. «oevcvcnonnnnn. e e 1 |

¢ 3 321- 2502 DECAL - instrument panel (used prior to /N 9685953) =+ -- - - 1

-3 321- 2623 DECAL. instrument panel (used §/N 9685953 and after) -.«« 1

- ‘4 321- 1423 DECAL - "CASE" on seat back -« ..« creeleaeaaan cesn 1

5  321- 1786  DECAL - ignition switch = -+ secessessioaann. ceeser ]

6 C 14066  DECAL - gasoline == -+=ssessesn=n= R R 1

g 7  321- 2487  DECAL - caution {used prior to S/N 9685953) ===+ -+~ caee g

8  321- 2110 ' DECAL - parking brake =+=<==-"* R AR R RIS |

S T ah i 9 321- 2111 DECAL - attachment drive (used prior to 9685953} = *+=-**-- |

- ' )
ATTACHMENTLIFT -

SHIET PATTERN

GENERATOR

. - N m
. CHOKE . THROTTLE
o |
gororrosy on ' -
Acaurion ’ . @'

’ KEEF ALL SHIELDS.IN PLACE
HEFOAE LEAVING GFERLATOR'S FOSITHIN
’ EHIFT TRANSMISSION TO HEUTRAL

—

REMOVE IGNITION KEY
WAIT FOR ALL MOYEMENT TO STOP

SET FARKING ORAKE .
DHBENGAGE ATTACHMENT CLUTGCH
AHUT OFF ENGINE

’ BEFORE SERVICING MACHINE ’ ATTACHMENT

REEF PEGFLE AND PETE & BAFE DANE
CISTAMCE AWAY FAOM MACHINE

‘ F v ’(5 V- 4 4 l .
OFF . ,
) . Q= : : '
; = GABOLINE gkmu BRAKE| ] . ‘ . . | - X
‘ I} oNLY AV El OFF Printed in U,S.A. : ‘ QOctober 1975
B 9 _ L .
‘ ® ® ® ® ‘ -




CASE

REF., PART NO,

1 c
% -4 2 Cc
N.E3 0 113-
4 192-
5  129-
6 C
7 C
8 C
9  195-
10 132-
11 -195-
12 132~
13 ¢
14 113-
15 C
C
16 113-
17 129-
18 C
19 113-
. 2 C
21 113-
22 118~
23 192-
24 C
25  129-
26  129-
4

19514 "

18487
424
23
105
14568
18097
19502
528
48
545
306
19501
©o207

19516

19517 ..

607
107
18499
421
19496

257 -

103
20
19458

103

102

Printed in U.S.A.

MODEL 210 COMPACT TRACTOR

J21 SLEEVE HITCH

t--',‘lI ]

DESCRIPTION -
HITCH ASSEMBLY
HANDLE - ]ift
LOCKWASHER = 1/2" v v e s v vnnann.,
NUT - 1/2" NC hex ..

LI I I

K
L R A N R )

PIN - drawbar +.ecvesenress Wessrsaaena .
WA.SHER-domed'.... -------- D N NP
J-BOLT - adjusting e e v e v sn e nvoues. s s s et ruae
WASHER = T/16" 218t v v vevenvvevnnnvrenenns

PIN - cotter 1/8" x 1"
WASHER - 3/4" flat o v eeveoon
PIN - cotter 3/16" x 1-3/4"
SPRING - assist ) “s s sea
BOLT - 3/8" NC x 1" (Replaces transaxle mounting bolts
when attaching spring brackets}) ....
BRACKET - spring attaching L,H. shown

* 8 % 0
L
N A TR
48 e s F e s nsaEes

BRACKET - spring attaching R,H. not’'shown ......
BOLT - 5/8" NC 1-1/2"REX v e ervnemasnns . .- on
NUT - 5/8" NC hex Prrr st e s s estlesr e
SLEEVE -~ pivot ....... T
BOLT ~ 1/2"NC X 2"heX ssses Cre s s s et e
LATCH-hitCh‘.lll..lll"ll..l..'l'l"rld
BOLT-3/8“NCx2-1/2"hex S et st ee st e
BOLT'5/16”NCX1”hex LR DL I O O N I B I O B Y
'LOCKWASHER-S/IS" Ce s e s et s e s e st a e
BRACKET - liit stop ........%f.'............
NUT-3/8"hex ....... I IR I PP
NUT «5/168"BEX 4 v s vnvevoensosmencannonnsees

P

dctober 1975

[ L B B N B R R ]

LI L I A A A

-

LR N LR B

LR B I A Y

LI T I e L

885

REQ'D" J'

--------------------------------

LI D R I

« & a2 & 8 & s & % a

.
DO I b DI RS RO DO DO B b i DO DD D e ke DO ) GO e

s & & & & & & & 2 & ® 2 »



-~

: e
N L .
' ' S . CASE MODEL 210 COMPACT TRACTOR
| D8 WHEEL WEIGHTS

586
) REF. PART NO, DESCRIPTION
: 1 NSS WEIGHT - wheel 12" (Order as Machinery Item) e
BOLT - 1/2 x 3/4" round head, square neck, NC, .

o m o e

. 2 111~ 532
‘Zincpla'ted ll-ln.‘nlnon-ng-o----occl--
3 1%2- 28 LOCKWASHER - 1/2" zinc plated . | [l ."" """
. 4 120- 105 NUT-I/Z"NChex”“““_”__;__”__-____._”°.
*
Yo ’
1
1 ¢ ' I -y ; -
!
' v ‘J | i ' .
v I;‘ ¢ . '\‘
. e ’,‘ X -
. | . .
- i .
- "
. Il - M
> I!i' ‘ . -
Al IIJ" \ B
e} - o
v @ " \
) - 3 . ° Y
- »\‘
\\’

N

" PR .
. : | Printed in U,S,A, . ’
. ‘ -.\



-
1

CASE MODEL 210 COMPACT TRACTOR - 59

MODEL HI8 FRONT END WEIGHT BRACKETS

- n ’ .
REF. PART NO, . DESCRIPTION . REQ'D
1 C 16581 BRACKET - mounding ..... D, veoesassTenas 1
2 C 17161 BRACE -Trear .....c¢e00: s anssessertrasssanaras 1
3 C 17162 BRACKET - WEight mOUIlting a s e rpe s s asabassare s Res 1
4 " 113~ 417 BOLT - 1/2 x 1-1/4" NC hex, zinc plated . ....ouecea avs B
5 113~ 443 BOLT - 1/2%x8-1/2"NChEX .4 .vvecsvacosasanonea . 2
» 6 25"‘ 108 N NUT - 1/-2” NC hex’ Zinc PIAted « v .- . 4« p 0 8 e s U S B 8
7 192~ 23 LOCKWASHER - 1/2" ,..... e s s s ce e s s s 8
8 195~ 533 WASHER -~'1/2" zinc plated . see« B
MODEL H13 WEIGHT BOX |
. : . s
1 C 17859 FRAME - weightbox ........ . cesamesnens eress 1
2 C 17863 BOX - Weight © s 4 ¢t 40P s EEEE gy . «m s LR . 1
3 C 17860 SUPPORT - weightbox ........... ceeie sesecns . 1 -
4 C 17636 PLATE -hitch ......... s s aes s cr e v e masenrns O
5 111- 317 BOLT - 3/8 x 1" -round head, square neck s ...coevevees 3
6 113~ 207 BOLT - 3/8X1"NCheX .iuvuesvevescsnannsse . veas &
7 129- 103 NUT ~3/8"NCheX ...cuoinnenemnsas ssaenans |
8 192- 21 LOCKWASHER - 3/8" .ttt nnnnnes crredmenone sves T
.9 195- 525 WASHER - 3/8" . ....cvvsun Ceeraaeanen R |
0~
N
Q"L
c_v
|"‘
- I
i
[}
@ A
(-3
=
' Printed in U.S.A, April 1973




\F\

-]

60
6t
) NUMERICAL INDEX NUMERICAL INDEX
PART PAGE  REF. PART " PAGE  REF. PART pace ge; PART PAGE REF. PART PAGE  REF. PART PAGE  REF.
NO. NO.  NO. NO. NO.  NO. NO.. No. Nc NO NO. NO. NO,  NO. No. NO.  NO.
_ < C 15672 33 17 C 18153 25 11 C 19448 41 TG
10923 49 17 : . “
Bl dmron on | ocouweoaoacomm Bos | S omoplocome s
10934 49 3 A 72048 45 11 G 11207 4 82 ) 1 23 3 C . 18203 49 27 C 19450 41 80
35012 39 3 A 72048 a7 1 C 1ison a 2 C ~ 15721 23 1 C 18711 31 12 C 19472 23 -
40035 3 20 A 72077 17 3 ¢ 11209 p 4 C 16007 55 7 C 18733 25 30 C 19496 - 55 20
40035 11 28 A 72078 ~17 8 p a1 65 C 16120 27 8 C 18717 29 2 C 19497 55 o
A 11538 39 24 A 72083 17 15 e il oo C 16170 25 2 cC 18779 29 3 C  .19498 55 24
A 12652 41 59 A 72092 17 e e 4l i C 16200 31 4 C 187786 29 18 C 19499 55 18
A 20965 49 1 A 72099 17 5 c . 87 ¢ 16239 25 23 C 18788 51 27 C 19501 55 13
A 25423 47 g A 79103 v 11 = 29 5 C 16351 25 28 C 18793 19 3 C 19502 55 g
A 25441 .47 31 - A 72104 a7 5 c 20 o C 16362 25 12 C 18794 19 4 Y C 19514 55 1
A 25447 45 20 B . 50213 a5 X c p 2y C 16363 15 17 .C 18809 43 1 C 19516 55 15
A 25447 47 20 B - 50223 29 : c " 1 C 16364 25 4 C 18811 43 4 C . 19517 55 -
T A . 25461 47 4 B 50224 49 . 11 p 15 19 C 16373 25 24 C 18812 29 1 C. 19521 51 -
A 25546 45 16 B 0955 29 5 c 2 1B oc 16374 25 25 C 18814 11 43 C 19536 39 23
A 25546 47. 36 B 0273 49 P c o 2 c 16379 37 14 C 18825 21 4 C 19537 41 48
A 27001 g 23 B 50293 45 14 ¢ 59 ; C 16404 24 2 C 18890~ 25 17 C 19538 41 47
A 27251 49 17 C 10263 29 1 : o 13 ¢ 16429 27 7 C 18907 23 2 C 19539 39 1
A 27287 39 26 ¢ 10314 ” 5 c o g C 16446 27 14 C 18908 23 15 C 19540 39 19
A 27365 11 39 C 10314 0 ot : 2 C 16447 27 14 C 18918 35 12 C 19541 41 69
A 27999 41 55 . & 10372 13 13 s 5 2 C 16448 19 2 .C 18919 35 13 C 19542 41 70
A 30881 29 10 ¢ l04ds 41 81 o 2 9 ¢ . 16449 19 1 C 18940 .23 17 C 19544 41 76
A 34046 49 21 & 10487 a1 78 < a7 20 ¢ 16581 59 1 C 18942 25 . 1 C 19545 41 77
A 37247 21 1 ¢ 10657 15 14 s 18 C 16692 31 18 C 18957 + 39 q C 19546 39 22
A 39519 21° 8 C  1loe7s 15 3 29 T C 18786 23 13 C 18980 33 20 C 18547 39 34
A 2070° 45 4 S losas X g 43 1 ¢ 18798 15 20 C 18960 35 14 C 18552 37 12
A 40702 47 40 1 s 13605 29 16 C 16852 49 8 C 18961 3 1 | ¢ 19553 35 8
A 40736 45 21 S 2 3|, ¢ 000 51 1. ¢ 17067 3 13 C 18964 © 35 2 C 19688 33 30
A 40736 45 29 ¢ 1i1e3 20 . C 14066 53 6 C 17152 27 4 C 18966 33 11 C 19787 21 15
A 40736 47 21 S Lies 5o o . ' C 14157 15 15 ¢ 17161 5G 2 C 18968 33 29 C 19803 23 -
A 40736 47 292 & 1i1es 2 o C 14200 31 8 ¢ 17162 59 3 C 18968 33 14 C 18811 25 1
A 40855 49 4 & 1iler - 30 C 14201 31 “T- C 17164 33 10 C 18974 33 7 C 19867 21 12
A . 41927 45 13 | T S 17eg 39 1; C 14291 23 6 C 17164 35 9 C 18978 33 12 C 19869 33 4
A 41959 45 27 & 11168 20 13 C 14304 51 9 'C . 17186 49 10 C 18979 33 1 C 20035 .21 3
A 42127 45 25 ¢ 110 o 14 C 14305 51 8 C 17187 49 2 C 18980 33 19 C 20036 21 7
A 43182 49 - c 111 2 C 14334 28 12 ¢ 17249 43 B C 18981 33 28 C 20037 21 2
A 43358 45 7 c 11173 . 3 lg C 14344 45 4 17250 43 7 C 18983 37 17 C 20053 21 20
A 43494 . 45 2 & ilirma- e 20, C 14344 47 3¢ ¢ 17275 49 15 C 18985 37 10 C 20056 . 25 4
A 43495 45 23 c 11177 39 - 51 C 14345 15 T C 17281 43 3 C  1B986 37 13 C 20082 25 36
A 43498 45 a7 ¢ 39 5 C 14399 11 26 C 17546 - 51 31. C 18988 37 97| C 20093 21 5 .
A 43498 47 37 & 11179 3 C 14500 25 14 ¢ 17574 15 16 C 18989 15 1| C 20107 21 - 14 -
A 44433 5 20 [ & iliso 5 g'g C 14506 19 4 ¢ 17636 59 4 C 18990 21 3 C 21584 37 22
A 44433 47 20 | o N80 5 28 g }4535 43 14 ¢ 17117 19 -1 C 18992 31 5 C 21587 37 21
. A 70062 29 9 |- ¢ 111em 39 20 - 14534 27 12 ¢ 17118 19- 2 C 18396 21 1 C 21595 49 23
<n A 70090 5 5 C 11183 39 o C 14537 49 9 € 17763 49 24 C 18998 * 49 5 C 2159 23 11
A 70185 29 8 c s 39 3 C 14553 49 6 ‘C 17859 59 1 C  18999: 51 30 C 21678 19 35
A 70202 49 8 & 11185 29 o C 14565 49 3 C 17860 59 3. C 19009 29 19 C 21679 21 11
A 70221 49 7 C 11187 38 15 - 14966 4 4 ¢ 17883 59 2 C 19021 15 15 C 21681 33 26
A 72038 45 7 ¢ 11iss 29 o C 14568 55 B C 17921 51 2 C 19053 5 1 C 21682 29 7
A 72038 47 7 ¢ 1l18s 20 3 C 14599 5121 ¢ 18014 a2 C 19085 49 21 € 21795 33 27
A 72039 45 5 & 11190 39 2 C_ 14650 15 23 C 18016 31 1 C 19120 49 1 C 21814 11 1
A 7209 a7 . ¢ B P C 14906 11 44* C 18017 31 21 C 19213 5 2 C 21994 37 4
) A 72020 45 6 ¢ 39 a0 C 14908 21 11 ¢ 18097 g 24 C 15246 51 36 C 22048 37 20
A 72040 a7 6 ¢ 11193 29 p C 14953 11 | 38 ¢ 18097 11 34 C 19254 . 51 33 C 225M1 49 11
A 72041 a7 23 & *' 11194 29 42 C 15096 31 16 ¢ 18097 13 6 C 19283 25 32 C 22571 51 -
A 72042 45 10 C 1lites 20 € 15183 25 5 C 18098 19 14 C 19286 49 25 C 22573 51 10
A 72042 47 107 . ¢ 1100 ph 43 C 15184 25 61 C 18099 19 30 C 19287 49 26 C 22671 23, 9
A 72043 5. 17 c s i 46 C 15410 27 9 ¢ 18101 9 18 C 19324 39 4 'C 22698 9 13
: A 72043 o | ¢ j1E o 54 C 15514 33 -23 C 18103 11 12~ | C 19362 - 21 1 C 22699 11 23
‘ A 72046 a5 3 ¢ -1 ; 41 C 15515 23 7 C 18115 49- 20 C 19397 35 10 C . 22700 11 31
A 72046 . an 2 |- . 11202 4{ 56 C 15557 23 B C 18147 37- 15 C 19417, 27, 6 . C 22738 13 9
o | ¢ s 57 C 15564 43 11 C 18150 25 17 .



o

82
NUMERICAL INDEX
« PART PAGE REF. PART PAGE  REF. PART PAGE  REF,-
* NO. NO. NG. NO. NO. NO. NO. NO. NO.
C 22738 15 13 KO 235353 13 4 R 15087 47 3
c 22738 17 2 KO 235447 17 10 R 15090 45 8
C 23049 15 1 KO 235448 17 g R 15090 47 8
C 23049 1% - KO 235476 - 19 25 R 15108 45 1
C 23086 .7 25 KO 235496 19 12 R 15106 47 1.
C 23108 13 8 KO 235573 9 17 .| R 16147 45 12
C 23108 15 2 KO 235631 7 10 R 16147 47 12
C 23147 19 22 KO 235652 15 5 R - 16148 45 16
C~ 23245 23 10 KO 235748 11 42 R 16148 47 16
C 23391 23 18 KO 235757 11 29 R 16161 45 9
¢ 23506 23 18 KO 235757 13 5 R 16287 9 19
F 19633 41" 68 KO 235818 11 35 R 16287 11 27
F 19892 17 7 KO 235826 7 14 R 16287 13 2
F 19892 17 " - KO 235901 15 11 R 21491 41 63
F 53650 41 50 KO 236364 9 29 V34346 7 28 ¢
" F 53014 23 14 KO 236675 11 4 Vv 34404 15 5,
HO 43034 19 16 KO 237064 13 7 V 34416 19 31
KO 200380 17 - 1 KO 237277 11 49 V34418 19 27
KO 200380 17 .6 KO 237421 5 q | WV 34421 19 34
KO 200383 17 4 KO 237423 5 10 V34423 13 7
KO 230011 7 20 KO 237455 19 26 V' 34423 53 6
KO 230170 7 16 KO 237520 15 4 V 34426 49 14
KO 230170 11 g KO 237658 11 5 V34426 53 5
KO 230675 17 1 KQ 237658 13 15 V34433 49 18
KO 230722. 49 19 KO 237727 13 1 V34433 53 3
KO 231032 -7 5 KO 237895 5 1 | v 34831 53 4
KO 231032 13 16 KO 240013 i 21 W 5063-S 9 21
KO 231281 49; 13 KO 270158. 11 2 W 5063-8 33 I -2
KO 235003 g 11 KO 270889 i1 3
KO 235004 9 7 i KO 275066 7 26 . ]
KO 235007-5 7 17 KO 275067 7 26 HARDWARE CODE NUMBERS
KO 235007-5 11 10 KO 275143 7 4
KO-235008 7 15 KO 275144 7 11 .
KO 235010 7 19 KO 275144 13 12 | 18- 48 11 19
KO 235011 7 18 KO 275182 " 53 2 13- 48 15 3
KO 235025 11 16 KO 275220 7 3= | 13- 410 15 12
KO 235025 13 3 KO 275341 5 3 13- 440 39 17
KO 235026 11 17° KO 275341 13° 10 13- 514 25 18
KO 235047 7 9 KO 275341 15 11 13- 612 51 28
KO 235048 7 6 KO 275690 19 15 13- 6l4 43 B‘_
KO 235048 13 11 KOA220474 53 10 22- .58 51 257,
KO 235053 7 27 KOA235139 g 10 25- 108 59 6§
KO 235054 15 14 KOA235567 9 15 41~ 18 11 13
KO 235057 13 14 KOA235569 9 15 71- 412 15 8
KO 235070 11 29 KOA235571 ] 15 74- 610 . 47 25,
KO 235070 13 5 KOA235611 g 6 83- 68 41 82
KO 235084 19 19 KOA235616 g 15 83- 412 41 49
KO 235085 19 18 KOA235845 15 8 43- 514 41 51
KO 235086 - 19 17 KOA 236919 19 33 92- 3 19 21
KO 235117 7 8 KOQA 237559 19 3% 92- 4 7 2
KO 235118 7 7 KQA 237653 19 8 92 4 11 18
KO 235125-8 11 11 KOA 237871 11 7 92- 4 15 2
KO 235125-5 19 29 KOA237031 19 28 92- ‘4 ‘15
KO 235207 15 6 KOA237694 11 8 92- 4 15 13
KO 235277 19~ 23 KOD235327 7 22 92- 4 19 1
. KO 235278 19 24 L 2763 37 7 |- 92- 4 39 18
KO 235287 -9 2 gg_/)gooo7 49 16 | 92- 3 41 53
KO 235288 9 16 2815N 23 16 92- 6 g9 12
KO 235289 9 16 - R 15077 45 19 92- 6 11 15
KO 235290 9 186 R 15077 47 19 92- 6 11 32 -
KO 235353 11 20 R 15079 a7 13 92- * g 11 48

‘ . PAGE REF. PAR
NO. NO.  NO. NO. NO.  NO. NO.T :aAoc.;E ::%F
11~ 1 19 5 126- 102 5 '
111~ 10 173- 2
1;}_ 10; \gf, i 129- 10% . 15 19.: 173- 2é2 ég %
11- 108 o1 ig 129- 102 25 27 173- 237 47 zg
11~ 109 2 19 129- 102 33 25 175- 436 15 10
H1-, 202 3 129- 102 51 14 177- 94 5 7
1 202 L 12 129- 102 55 26 178- 858 13 3
1o 28 5 ! 129- 103+ 5 5 178- 858 35 15 |
M- % 129- 103 11 47 178- 858 37 3
e : 2% 3§ 129- 103 33 13 - 182- 523 51 32
g 2 S 129- 103 37 11 187- 408 53 7
- 17 18 129~ 103 49 20 187- 485 51 4
13- 102 51 18 129- 103 55 25 187- 1036 35 i1
H3- 108 19 7 129- 103 59 7 187- 1046 29 11
13- 103 31 11 129- 105 49 15 187- 1047 51 6
13- 108 3 11 129- 105 55 5 187- 1073 41 85
13- 10 ¥ 22 129- 105 57 4 187- 1844 51 2
13- 118 13 16 129- 107 55 17 192- 17 45 12
e 122 27 11 129- 122 51 20 192- 17 - 47
13- 20 2 22 129- 125 29 15 192 18 19 12
119~ 206 a 13 129- 143 11 46 192~ 18 25
13- 206 ; 5 129- 325 29 17 192- 18 a7 zg
13- 207 3 3 129- 409 5 2 192- 18 51 23
13- 207 ! 33 129- 409 7 1 192- 19 25
Ha- 207 21 6 129~ 409 19 11 192- 20 5 %
s 207, 2; 19 129- 504 15 22 19g- 20 15 g
13- 207 2 19 131- 71 25 16 192. 20 15 7
13- 207 z 29 . 131- 118 21 8 192- - 20 25 19
13- 20 53 14 131- 178 21 12 192- 20 31 io
13- 207 9 8 131- 178 . 21 186 192- 20 33 24
13- 208 3 B 131- 178 37 8 192- 329 45 3
13- 209 3 18 131- 178 43 9 192- 20 55 23
HEo R 6 131- 301 9 26 192- . 21 5
13- 53 gg 7 131- 309 11 37 192- 21 19 2
13- 20 21 131- 356 31 3 ‘192- 21 23 20
H3- 409 éé 14 131- 629 51 5 192- 21 25 21 0=
I A RS A
- - , C192- 2
i}g- igi ig -3 132- 48 21 2 19§l 'zi gg g
13- 424 2 3 132-. 46 25 13 192- 21 49 19
13- 4 5 3 132- 46 3y 6 192- 21 : 51 29
13- 413 % 5 132-  48. 21 5 192- 21 659 8
13- e0n 55 16 12327 48 21 10 192 23 27 5
121 108 3 132- 43 55 10 192 23 29 4
121- 108 37 13 132- 91 21 9 192- 23 43 12 :
126- ,16 ,3; 17 132- 306 55 12 192- 23 49 16
126- 18 3 21 132- 310 33 186 192- 23 55 - 4
12618 3 16 132- 310 37 16 192- 23 57 3
126~ 18 " 2 132- 311 29 8 192~ 23- 59 7
0. : B3 |- 132- 2338 37 19 192- 28 47 35
e 1 5 24 138- 96 21 6 192~ 116 45
126- 11l 47 24 138- 98 35 3 193- 4 - 49 %
12 19 7 138- . 99 29 4 193- 5 53 g
120- 17 zg 9 138- 319 25 26 193~ 6 5 8
120 18 5 14 138- 2054 43 10 193- 28 15 10
129- 18 4 14 151- 138 19 5 193- 29 51 12
12e- o 55 22 164- 40 23 4 193- 56 19 8
129- a7 1 20 164- " 42 43 5 193- 70 51 -
129-- 37 51 37 164- 50 19, 9 193- 76 23 p
125- T 51 34 169- 131 51 24 193¢ 107 15 g
129- 101, 25 35 173- 73 49 7 195- 104
51 17 195- ;104 gi 13
- 3.




°

 NUMERICAL INDEX ' . .
PART \‘-PAGE REF. PART PAGE REF. . PART PAGE REF. ‘ . B i ,

NO. . NO.  NO. NO. NO.  NO. NO. NO. NO. . '
195- 104 : 25 20 . _ ; ) .
195- 104 33 .9 _ | : K
195- 104 33 18
195- 104 35 5
195- 104 37 5 - . ; .
© 195- 126 21 7 -
195- 126 21 18 o ~ ‘
. 195- 512 ¢ 25 10 . \ .
-195- 513 .51 35 ,
195- 518 19 10 : ‘ .
195- 520 51 13 _
195- 521 15 18 ] . , o
195- 521 43 12 : : | ,
195- 525 5 4 . : ~ ‘
195- 525 21- 10
195- 525 59 9 .
195- 529 55 . 9 ’ ] A . . : ‘ _
195- 533 59 8 .
195- 541 5 25 ‘ : : | ~
195- 541 33 15 . : ‘ o o
195~ 545 1136 : . .
195- 545 55 11 . . ' ‘ '
195- 2021 27 10 s . : C . L’
195~ 2021 -3 9 : .
| 195~ 2069 31 15 ) -
~ 205- 27 11 30 .
| 211- 5 39 10 o o ,
| 214~ 251 : 15 4 - _
) 219~ 17 29 20 \ - B .
219- 403 29 4 | o ‘- ) -
| 219- 404 29 § _
| 219- 404 a 19 : : |
i 219- 404 a3 2 x |
| 221- 13 a1 75 ‘ ' ‘ ' ' | ‘
221- 672 41 52 , | : .
o . 221- 1412 S 45 ) . ; : ' : : . '
| . 223~ 20 49 99 : - - \ A
| 321- 1423 53 4 . . B ,
321- 1786 53 5 ) . |
; 321- 2110 : 53 8 _
| - 321- 2111 53 9 . )
J 321- 2487 - 53 7 . , : - :
321- 2498 . 53 2 '
321- 2499 53 1 , ' .
| 321- 2502 53 .3 : -
- B Ingersoll Equipment Co., Inc
353- 442 ; 21 13 .y . .
353- 462 ° 21 4 R _

’




